AB62

Work Platform

Serial Numbers 1266 - Current

Publication Number: 104051-001

UpRight




AB62

Aerial Work Platform
Serial Numbers 1266 - Current

When contacting UpRight for service or parts information, be sure to include the MODEL and SERIAL NUMBERS
from the equipment nameplate. Should the nameplate be missing, the SERIAL NUMBER is also stamped on top of
the chassis above the front axle pivot.

© UpRight Inc. °

1775 PARK ST. SELMA CALIFORNIA 93662 USA

Model: Serial number:

GVW: Ibs. kg. Mfg. date:

Maximum allowable incline of machine when elevated: ____deg.
Occupants and equipment must not exceed the rated maximum
load: Ibs. kg Maximum platform occupants:
Maximum allowable side force on platform: Ibs. N
Maximum platform height: ft. m

Maximum platform reach: ft. m

Maximum allowable wind speed: mph km/h
Maximum hydraulic system pressure: psi bar
Maximum system voltage: vde

This machine is manufactured to comply with ANSI A92.5-1992.
CAUTION: CONSULT OPERATOR'S MANUAL BEFORE USE.

THIS PLATFORM IS NOT ELECTRICALLY INSULATED

O O

UpRight, Inc. ® UpRight
801 South Pine Street UpRIght Unit S1, Park West Industrial Park

Madera, California 93637 Friel Avenue
TEL: 559-662-3900 Call Toll Free in U.S.A. Nangor Road
FAX: 559-673-6184 1-800-926-LIFT Dublin 12, Ireland
PARTS: 1-888-UR-PARTS TEL: +353 1 620 9300

PARTS FAX: 1-800-669-9884 FAX: +353 1 620 9301



104051-001 AB62 Work Platform

PARTS INIANUAL

This document lists and illustrates the replaceable assemblies and parts of this product, as
manufactured by UpRight, Inc. Each parts list contains the component parts for that assembly.

TABLE OF CONTENTS
ABG62 Final Assembly Domestic Diesel

104000-010#10f2 ... . o 4
AB62 Final Assembly Domestic Diesel

104000-010#20f2 ... o i 6
AB62 Final Assembly Domestic Gas

104001-010#10f2 ... . e 8
AB62 Final Assembly Domestic Gas

104001-010#20f2 ... i 10
Basic Assembly - Diesel

104006-020 . . . ..o ot 12
Basic Assembly - Gas

104006-021 . . ..o 14
Chassis Assembly

104007-010 . ..ot 16
Turret Assembly

104008-010 . . ..o ot 18
Elevating Assembly

104009-010 . . ..ot 20
Linkage Assembly

104010-010 . ..ottt 22
Straight Boom Assembly

104011-000 . . . ..ottt 24
Jib Assembly

104012-010 . . . oottt 26
Platform Assembly, Six Foot

102037-000 . . ..o e 28
Platform Assembly, Eight Foot

102305-000 . . .. oo i 29
Engine Module Assembly - Diesel

104013-020#10f 2 . .. ..o 30
Engine Module Assembly - Diesel

104013-020#20f 2 . ... ... 32
AB62 Engine Module Assembly, Gas EFI

104014-020#1of 2 . .. .. ... . 34
AB62 Engine Module Assembly, Gas EFI

104014-020#20f 2 . .. .. ... . 36
Control Module Assembly, Diesel

104021-010 . ..ot 38
Control Module Assembly - Gas

104022-010 . . ..ot 40
Cover Assembly

104015-000 . . .. oot 42
Front Axle Assembly

104016-010 . . . oottt 44
Brake Assembly

100858-000 . .. .o vttt 46
Upper Control Box Assembly - AB62 Diesel

104531-000#10f 3. .. ... ... 47
Upper Control Box Assembly - AB62 Diesel

104531-000#20f 3. .. ... ..o 48
Upper Control Box Assembly - Diesel

104531-000#30f 3. .. ... ... 49

Upper Control Box Assembly - AB62 Gas

104531-001 #10of 3 ... . ... 50
Upper Control Box Assembly - AB62 Gas

104531-001 #20f3 .. ... . 51
Upper Control Box Assembly - AB62 Gas

104531-001 #30f 3 .. ... 52
Lower Controller Assembly, Diesel

104019-000#10of 2 ... ... .. . i 54
Lower Controller Assembly, Diesel

104019-000#20f 2 .. ... ... . 56
Lower Controller Assembly, Gas

104020-000#10of 2 . ... ... .. 58
Lower Controller Assembly, Gas

104020-000 #20f 2 . ... .o 60
Fuel Tank Assembly

104023-000 . . ..o 62
Hydraulic Reservoir Assembly

104025-010 . ..ot 63
Rotary Manifold

104026-000 . ...ttt 64
Pump, Lift Assembly

104027-000 .. ...t 65
Pump, Drive Assembly

104029-001 .. ... 66
Cage Rotate Valve Block Assembly

104034-001 . ..o 67
Valve Block Assembly - Brake, Axle Lock, 2-Speed

104036-001 . ... 68
Drive Block Assembly

104529-000 .. ... 69
Manifold, Main

104525-000 .. ..ottt 70
Swing Drive Valve Block Assembly

104528-000 ... ..ot 71
Riser Cylinder Assembly

104037-002 . ... .. 72
Extend Cylinder

104038-001 . ..o 73
Boom Cylinder

104039-001 . ..o 74
Jib Cylinder

104040-001 ... oo 75
Level Cylinder

104041-001 ... o 76
Master Cylinder Assembly

104042-001 .. ..ot 77
Control Cable

104032-000 ... ..ot 78
Hose Kit

104046-011#10of 3 ... ... 80
Hose Kit

104046-011 #20f 3 .. ... ... 82




104051-001 AB62 Work Platform Table of Contents
Hose Kit Generator Option, Diesel

104046-011#30f 3 ... ... o i 84 104487-000 . . ... e 90
Tire/Wheel Assembly Generator Option, Gasoline

1104555-000 . . . ..o et 86 104487-001#1 .. e 92
Tire/Wheel Assembly Dual Fuel Installation Option

104555-002 Polyfilled Option .. ..................... 87 104488-000 . ...ttt 96
Motion Alarm Option ABG62 Label Kit - Domestic Diesel

104485-000 . . . ..ottt 88 104047-010 .. ..ot 98
Flashing Beacon, Option AB62 Label Kit - Domestic Gas

104486-000 . . .. ..o 89 104047-011 o 100

Page 2

Parts Manual



Table of Contents 104051-001 AB62 Work Platform

NOTES:

Parts Manual Page 3



104051-001 AB62 Work Platform

104000-010 # 1 of 2 AB62 Final Assembly Domestic Diesel

AB62 Final Assembly Domestic Diesel
104000-010 # 1 of 2

ITEM | PART NUMBER
1 | 104006-020

DESCRIPTION
BASIC ASSEMBLY

o
=1
=

ITEM  PART NUMBER DESCRIPTION

o
=
=<

102037-000

PLATFORM 6FT. DOMESTIC

104531-000

UPPER CONTROL BOX ASSEMBLY

104046-011

HOSE KIT

RETAINING STRAP-FOOTSWITCH

063906-000

FOOT SWITCH

064479-000

SWITCH GUARD-FOOT

2
3
4
5 | 068820-000
6
7
8

104047-010

LABEL KIT DOMESTIC DIESEL

9 | 029945-018

LEVEL SENSOR

R Y ) B I Y] [ PG U

10 | 100320-099

CONTROL CABLE - 3-12GA

85FT

11 | 011252-006

SCREW, 1/4-20 UNC HEX HD CAP X 3/4

12 | 014996-004

WASHER, 1/4 DIA SAE FLAT

13 | 011248-004

LOCKNUT, 1/4-20 UNC HEX

14 | 011252-010

SCREW 1/4-20 HEX HD CAP X 11/4

15 | 066695-006

SCREW, #10-24 UNC FLAT HD X 3/4

16 | 020032-001

FITTING, TEE 4MJ-4MJ-4MJ

17 | 100436-001

FITTING, TEE 4MFOR-4MFOR-4MFOR

18 | 020032-003

FITTING, TEE 6MJ-6MJ-6MJ

19 | 011252-008

SCREW,1/4-20 UNC HEX HD X 1

20 | 013949-003

LOCKWASHER, #10 STAR EXT. TOOTH

21 | 011250-003

NUT, #1--24 UNC HEX

22 | 102373-000

BRACKET, CHAIN TIE-DOWN

23 | 011723-036

SCREW, 3/4-10 UNC HEX HD X 4-1/2

— —
ENE IR ) N e ot N LI Y I RS =

24 | 011240-012 | WASHER, 3/4 DIA ST FLAT 4
25 | 011248-012 | LOCKNUT, 3/4-10 UNC HEX 4
26 | 011238-004 | LOCKWASHER, 1/4 DIA SPLIT 4
27 | 060540-000 | DOCUMENTATION KIT 1
28 | 104045-001 | SERVICE MANUAL 1
29 | 104051-001 | PARTS MANUAL 1
30 | 029961-001 | SEAL 2
31 | 011715-006 | SCREW,#6-32 RD HD MACH X 3/4 8
32 | 011248-047 | LOCKNUT, #6-32 HEX 8
33 | 104032-000 | CONTROL CABLE ASSEMBLY 1
34 | 029433-099 | CONTROL CABLE, 18GA X 24 COND 6FT
35 | 068865-000 | OUTLET PLATE 1
36 | 029961-000 | PLUG, INLET 1
37 | 100385-099 | HOSE GUARD AR
38 | 100386-099 | HOSE GUARD AR
39 | 061692-099 | TRIM LOK AR
40 | 100783-000 | RECEPTICAL, FEMALE 1
41 | 104555-001 | ASSEMBLY TIRE/WHEEL RH 2
42 | 104555-000 | ASSEMBLY TIRE/WHEEL LH 2
43 | 011469-006 | LUGNUT 5/8 36
1000 | 110120-000 | SPECIFICATION SHEET REF
1001 | 104049-000 | ELECTRICAL SCHEMATIC REF
1002 | 104048-011 | HYDRAULIC SCHEMATIC REF

Page 4

Parts Manual




104000-010 # 1 of 2 ABG62 Final Assembly Domestic Diesel 104051-001 AB62 Work Platform

APPLY LOCTITE 242 (OR EQUIVALENT)
70 CLEAN DRY THREADS

NOTES:
1. UNLESS OTHERWISE NOTED
TORBUE FASTENERS TO UPRIGHT SPEC. #105
TORGUE FITTINGS TO UPRIGHT SPEC. #106

\

e

Parts Manual Page 5



104051-001 AB62 Work Platform

104000-010 # 2 of 2 AB62 Final Assembly Domestic Diesel

AB62 Final Assembly Domestic Diesel
104000-010 # 2 of 2

ITEM  PART NUMBER DESCRIPTION

aTy

ITEM | PART NUMBER DESCRIPTION aty

201 | 015790-005 | CONNECTOR, DEUTSCH PLUG 1 213 | 029601-005 | CONN RING 18-22 GA #10 18
202 | 015790-003 | SOCKET, CONTACT 16-18 39 214 | 029931-003 | CONN. FEM. PUSH 16-14 5

203 | 015790-008 | SOCKET, CONTACT 14-16 1 215 | 029601-039 | CONN. RING 12-10 GA 5/16 DIA 4

204 | 015790-009 | BOOT, DEUTSCH PLUG 1 216 | 029473-099 |WIRE, 12 GA WHITE 6 FT
205 | 029496-099 | CABLE, 2 COND/16 GA. 12/ | | 217 | 029470-099 |WIRE, 12 GA RED 6 FT
206 | 029620-002 | CONN. BUTT, 14-16 9 218 | 029472-099 |WIRE, 12 GA BLACK 6 FT
208 | 068334-010 |BATTERY CABLE ASSY X 10 2 219 | 104387-001 | CONNECTOR, 3 COND 1

209 | 068334-095 | BATTERY CABLE ASSY X 95 9 220 | 104387-002 | BACKSHELL, CONNEGTOR 3 COND 1

210 | 029447-099 |CABLE, 3 COND/16 GA 28 FT | | 221 | 104387-003 | CONTACT, CONNECTOR 3

211 | 029601-008 | CONN. RING 22-18 5/16 DIA 1 222 | 029931-001 | CONN. FEM. PUCH 18-22 GA 2

212 | 014914-001 | CONN MALE PUSH 16-14 3 223 | 029610-002 | CONN. FORK 16-4 GA #8 2

Page 6 Parts Manual




104051-001 AB62 Work Platform

104000-010 # 2 of 2 AB62 Final Assembly Domestic Diesel

ONINIM JO0SN3S 13A31

039 < =3y
<o
(X08 TONINDD 3A1 WO¥4) 'VO 91/ONDD € wnm o o

INIHIM HILIMS LIWIT JOVINIT

INIAIM HILINS ALIWIXOdd WODB LHIIVALS

(1333NL) ONTININ L3NI 33M04 "3'Y L70A 021

‘433 M330S HBATIS

13N 3WH —\, J
J'V 170A 021 |
&

433 M333S 0709

(XO8 T03IND] ¥3M07 O1)
378v3 v9 91 'ONDD €

—{ |
3434 WOD8 LHITVALS

»\e wooe b‘m:mkmb

A43LLYE "AZT NIVW

m% va 21t 03

‘B3 A3 0B \2, d11J3WD) INING e, =
NO 91 NId 0L ‘dMd XY V9 21 LHM
Ad3LLYS “A2T XNV
o o €126
(e} o
ONISIA NSOH 2N /e

(WAD41Vd) INIHIM 137LN0 d3M0d “3'Y LTOA 021

‘433 KIS I3ATIS

o
@O;

Y0LI3NNDD 3.
$371704INDD §3M07 0L

.
]

XO08 T03INOD 33M071 0L
'v9 91 "ONDD €

T031NDD
A0 MO

23078 3ATVA NIVW LV ONIJIA

a e =08 T0INDD 33A07 WORH) 'V B1/0NDD qmnWi

Emla\

»0. J01IINNDD

ST

®

X08 TONLNDD J3M07 1V ONINIM 9M7d HISLMEa

SIAIN JAVAS—

7r =

J
5
o B4

® e 6
PPPE®,

8999

8NID = (3078 3AWA O1) 'v9 81/0NDD 2 AW!‘\

@ (HJLIMS ALIWIXOdd WODB O1) ¥9 91/°ONDD €

Nafg

Nad
03/ THA/X 8 9

/ (¥0SN3S 13A37 01) 'v9 SI/0NDD E

1HM
03378
A18/1HK

A18/034

PE®®
RRE®
%Q
Q@

Q@

(N3OH 01> "v9 91/0NOD €

53 i

ioror (X08 0AIND ¥3ddN WOX) "¥3 Q1/0NDD €

[oEo}

ETONIND 33dd1 NI [Séo] LHK
€ 3078 WNINGL [oio

@

IHR/03

03d/1HK

®
B
©0l®

]

Page 7

Parts Manual




104051-001 AB62 Work Platform

104001-010 # 1 of 2 AB62 Final Assembly Domestic Gas

AB62 Final Assembly Domestic Gas
104001-010 # 1 of 2

ITEM | PART NUMBER
1 | 104006-021

DESCRIPTION
BASIC ASSEMBLY

o
=1
=

ITEM  PART NUMBER DESCRIPTION

o
=
=<

102037-000

PLATFORM 6FT. DOMESTIC

104531-001

UPPER CONTROL BOX ASSEMBLY

104046-011

HOSE KIT

RETAINING STRAP-FOOTSWITCH

063906-000

FOOT SWITCH

064479-000

SWITCH GUARD-FOOT

2
3
4
5 | 068820-000
6
7
8

104047-011

LABEL KIT DOMESTIC DIESEL

9 | 029945-018

LEVEL SENSORE - 3-12GA

R [ ) D I Y| [ PG U

10 | 100320-099

CONTROL CABLE - 3-12GA

85FT

11 | 011252-006

SCREW, 1/4-20 UNC HEX HD CAP X 3/4

12 | 014996-004

WASHER, 1/4 DIA SAE FLAT

13 | 011248-004

LOCKNUT, 1/4-20 UNC HEX

14 | 011252-010

SCREW 1/4-20 HEX HD CAP X 11/4

15 | 066695-006

SCREW, #10-24 UNC FLAT HD X 3/4

16 | 020032-001

FITTING, TEE 4MJ-4MJ-4MJ

17 | 100436-001

FITTING, TEE 4MFOR-4MFOR-4MFOR

18 | 020032-003

FITTING, TEE 6MJ-6MJ-6MJ

19 | 011252-008

SCREW,1/4-20 UNC HEX HD X 1

20 | 013949-003

LOCKWASHER, #10 STAR EXT. TOOTH

21 | 011250-003

NUT, #1--24 UNC HEX

22 | 102373-000

BRACKET, CHAIN TIE-DOWN

23 | 011723-036

SCREW, 3/4-10 UNC HEX HD X 4-1/2

— —
ENE IR ) N e ot N LI Y I RS =

24 | 011240-012 | WASHER, 3/4 DIA ST FLAT 4
25 | 011248-012 | LOCKNUT, 3/4-10 UNC HEX 4
26 | 011238-004 | LOCKWASHER, 1/4 DIA SPLIT 4
27 | 060540-002 | DOCUMENTATION KIT 1
28 | 104045-001 | SERVICE MANUAL 1
291 | 104051-001 | PARTS MANUAL 1
30 | 029961-001 | SEAL 2
31 | 011715-006 | SCREW,#6-32 RD HD MACH X 3/4 8
32 | 011248-047 | LOCKNUT, #6-32 HEX 8
33 | 104032-000 | CONTROL CABLE ASSEMBLY 1
34 | 029433-099 | CONTROL CABLE, 18GA X 24 COND 6FT
35 | 068865-000 | OUTLET PLATE 1
36 | 029961-000 | PLUG, INLET 1
37 | 100385-099 | HOSE GUARD AR
38 | 100386-099 | HOSE GUARD AR
39 | 061692-099 | TRIM LOK AR
40 | 100783-000 | RECEPTICAL, FEMALEL RH 1
41 | 104555-001 | ASSEMBLY TIRE/WHEEL RH 2
42 | 104555-000 | ASSEMBLY TIRE/WHEEL LH 2
43 | 011469-006 | LUGNUT - 5/8 36
1000 | 110120-000 | SPECIFICATION SHEET REF
1001 | 104049-000 | ELECTRICAL SCHEMATIC REF
1002 | 104048-011 | HYDRAULIC SCHEMATIC REF

Page 8

Parts Manual




104051-001 AB62 Work Platform

104001-010 # 1 of 2 ABG62 Final Assembly Domestic Gas

APPLY LOCTITE 242 (OR EGUIVALENT)

TO CLEAN DRY THREADS

L
X

TORGUE FASTENERS TO UPRIGHT SPEC. #10S
TORGUE FITTINGS TO UPRIGHT SPEC. #106

1. UNLESS OTHERWISE NOTED

NOTES:

ENGINE MODULE TRAY

REF

Page 9

Parts Manual



104051-001 AB62 Work Platform

104001-010 # 2 of 2 AB62 Final Assembly Domestic Gas

AB62 Final Assembly Domestic Gas
104001-010 # 2 of 2

ITEM  PART NUMBER DESCRIPTION

aTy

ITEM | PART NUMBER DESCRIPTION aty

201 | 15790-005 |CONNECTOR, DEUTSCH PLUG 1 213 | 29601-005 | CONN RING 18-22 GA #10 18
202 | 15790-003 | SOCKET, CONTACT 16-18 39 214 | 029931-003 | CONN. FEM. PUSH 16-14 5
203 | 15790-008 | SOCKET, CONTACT 14-16 1 215 | 029601-039 | CONN. RING 12-10 GA 5/16 DIA 4
204 | 15790-009 |BOOT, DEUTSCH PLUG 1 216 | 029473-099 |WIRE, 12 GA WHITE 6 FT
205 | 29496-099 |CABLE, 2 COND/16 GA. 12/ | | 217 | 029470-099 |WIRE, 12 GA RED 6 FT
206 | 029620-002 | CONN. BUTT, 14-16 9 218 | 029472-099 |WIRE, 12 GA BLACK 6 FT
208 | 068334-010 |BATTERY CABLE ASSY X 10 2 219 | 104387-001 | CONNECTOR, 3 COND 1
209 | 068334-095 | BATTERY CABLE ASSY X 95 9 220 | 104387-002 | BACKSHELL, CONNEGTOR 3 COND 1
210 | 029447-099 |CABLE, 3 COND/16 GA 28 FT | | 221 | 104387-003 | CONTACT, CONNECTOR 3
211 | 29601-008 |CONN. RING 22-18 5/16 DIA 1 222 | 029931-001 | CONN. FEM. PUCH 18-22 GA 2
212 | 014914-001 | CONN MALE PUSH 16-14 3 223 | 029610-002 | CONN. FORK 16-4 GA #8 2
Page 10 Parts Manual




104051-001 AB62 Work Platform

104001-010 # 2 of 2 ABG62 Final Assembly Domestic Gas

ONIJIN JOSN3S 13A31

039 <=
ac
(X08 TOAIND] 3K WO¥4) '¥a 91/0NDD € ﬁm .

ONIAIN HILIAS LIWIT 39YINIT

ONIAIA HILIAS ALIWIXOYd WOD8 LHIIVALS

WA

C1333N1) INIYIM 13INI 33M0d "J°V L70A 021 e

438 M3dIS dINTIS

(X08 0JINO] &EM07 01)

378v] V9 91 "ONDD € ‘434 WOO8 LHIIVALS

FE N ENT —\; J
J'V 170A 021 F

aa

‘433 M3d0S 0709

(WAO41Y7d) ININIM 13LM0 38MOd “J'V 170A 021 L
W08 LHIIVALS

j==:JLEEBNE-EI NI

A43LLYE “ACT NIVW

SOd
[e]
o

Vi
1IN
‘dMd XV
Ad3LLYE “A2T XY
[
Sod 93N
> >
B e

433 434S 01

v9 21 03

»Jw A0LI3NNOD 3INIONT
NO 81 NId OL

H_M@
S
%

INIAIA NAOH V9 21 LHK

THANED

ﬁ

X08 T04INDD 33M07 0L
'¥9 91 "ONDD ¢

|

dWv_SL1
ENIE]

23078 3ATVA NIVW LV ONISIM

ON9
I
1108
R Muu Y]
1 TO LR
W08
a o —
e g
108
&= OO _GTE
e e
L8
5 .
£ a M
108
EINZER=] mW N N
Woo8 dll dl YN0
ONBLX3 s —
W08 (O T— e
VA3 QL8
= b W N0 G/
oL o R
L8
b W T
Fi W TWTE
I0JINDD
DTS MO 8
=70
T\ soum
@ .
a /W8

SCSC)

30LI3NNDD 3.

FT04INOD ¥3M0T 0L

«0+ J0LI3INNDD

X08 TOINDD 33M07 1V INISIM 9N7d HISLME0

I

STATA JavdS—

B
ofc} i
@ s
9 o N3,
@ O T
@ e

NJ9
A8
/NJ9
/18
/N30

(LG
/N30
/118
V18
/N30

- A THN ” ”
YO8 ININS 0L ONDN9
@ CHILINS ALIWIXO¥d WDOB OL) ¥9 91/'OND € mw ® ® 9\@ me
03 % E3/THR/ 8
@ (30SNES 1331 0L) "v9 8I/OND € Wmm @ ® @ Em\ﬂm
(v# 9 WQ\Q @) @, 18/1FR
02 1HN J18/038
19681 w18 /308 TORINDD B3] O - ¥O S1/ND € (NJ0H 01> "v¥9 91/OND] 2 8 @ &) 9\@ TAR/O33
@ @

[

[OEO]
¥ITIOAINDD ¥3ddn NI [Gzo| L1Hh
€ 2078 WNINSL [oi0]

ﬂ. 6 e\ 033,

//THK

8

—{(X08 0INDD 33M07 WOd) "vO B1/0ND] <NAW!‘\

(32078 3ATVA OL) "¥9 B1/OND] ¥2 RW!‘\

Page 11

Parts Manual



104051-001 AB62 Work Platform

104006-020 Basic Assembly - Diesel

Basic Assembly - Diesel

104006-020
ITEM | PART NUMBER DESCRIPTION ary ITEM PART NUMBER DESCRIPTION aTy
1| 104007-010 | CHASSIS ASSEMBLY 1 29 | 011240-004 | WASHER, 1/4 STD FLAT 30
2 | 104008-010 | TURRET ASSEMBLY 1 30 | 011248-004 | LOCKNUT, 1/4-20 UNC HEX 22
3 | 104009-010 | ELEVATING ASSEMBLY 1 31 | 015736-001 | FITTING, ELBOW 4MB-4MJ 90° LONG 2
4 | 104021-010 | CONTROL MODULE ASSEMBLY 1 32 | 011765-024 | RETAINING RING, 1-1/2” EXTERNAL 2
5 | 104013-020 | ENGINE MODULE ASSEMBLY 1 33 | 104470-001 | SLEEVE, PIN HEAD 2
6 | 104015-000 |COVER ASSEMBLY 1 34 | 104469-000 |PIN WELDMENT 2
7 | 104100-000 | COUNTER WEIGHT 1 35 | 104088-000 | ENGINE SUPPORT WELDMENT 1
8 | 100550-002 | CAGE ROTATE MOUNT 1 36 | 011256-008 | SCREW, 1/2-13 UNC HEX HD CAP X 1 2
9 | 104306-000 | CAGE MOUNT 1 37 | 011238-008 | LOCKWASHER, 1/2 DIA SPLIT 8
10 | 104025-010 |HYDRAULIC RESERVIOR ASSEMBLY 1 38 | 104328-000 | COVER, HOSE WIDE 2
11 | 011291-028 | SCREW, 5/8-11 UNC HHC GR 8 X 3 1/2 20 39 | 104329-000 | RETAINER, HOSE WIDE 6
12 | 011239-010 | WASHER, 5/8 DIA FLAT ASTM A325 20 40 | 104333-000 | COVER, HOSE NARROW 2
13 | 014918-016 | SCREW, 1-8 UNC HHC GR5 X 2 LG 3 41 | 104334-000 | RETAINER, HOSE NARROW 6
14 | 011239-016 | WASHER FLAT ASTM A325 1 DIA 3 42 | 104342-000 | COVER, VALVE BLOCK 1
15 | 104226-000 | TRAY PIN WELDMENT 1 43 | 104346-000 |COVER JIB 1
16 | 104144-004 |WASHER, THRUST 9 44 | 104074-000 | ENGINE SLIDE MOUNT 1
17 | 101016-002 |BEARING, 1.50 I.D. X 1.25 LG 9 45 | 013923-006 | SCREW, #10 TYPE AB HEX WASHER HD X 3/4 2
18 | 011254-006 | SCREW 3/8-16 UNC HHC GR 5 X 3/4 18 46 | 011254-024 | SCREW, 3/8-16 UNC HEX HD CAP X 3 3
19 | 011240-006 | WASHER, 3/8 DIA STD FLAT 28 47 | 061796-099 [ TRIM 1.67 FT.
20 | 011248-006 | LOCKNUT, 3/8-16 HEX 25 48 | 104375-005 | BEARING, 2.0 I.D. X 2.0 LG 4
21 | 104019-000 | LOWER CONTROLLER ASSEMBLY (DIESEL) 1 49 | 104375-004 | BEARING, 2.01.D. X 1.5 LG 4
22 | 104285-000 | TOP CONTROL BRACKET 1 50 | 104504-000 |ROTATOR PIN WELDMENT 1
23 | 104284-000 | BOTTOM CONTROL BRACKET 1 51 | 011828-010 | SCREW, 1/4-20 UNC FLAT HD X 1 1/4 2
24 | 104211-000 | PIN WELDMENT 2 52 | 011239-012 | WASHER, 3/4 STD FLAT 1
25 | 104326-000 | PIN WELDMENT 2 53 | 011248-012 |LOCK NUT, 3/4-10 UNC HEX 1
26 | 011254-008 | SCREW, 3/8-16 UNC HEX HD CAP X 1 6 54 | 011254-028 | SCREW, 3/8-16 UNC HEX HD CAP X 3 1/2 1
27 | 011238-006 | LOCKWASHER, 3/8 SPLIT 7 55 | 011254-020 | SCREW, 3/8-16 UNC HEX HD CAP X 2 1/2 4
28 | 011252-006 | SCREW, 1/4-20 UNC HEX HD CAP X 3/4 ) 56 | 011256-010 | SCREW, 1/2-13 UNC HEX HD CAP X 1 1/4 6

Page 12

Parts Manual




104051-001 AB62 Work Platform

104006-020 Basic Assembly - Diesel

ORIENT SCREW ITEM 55, UPWARD

UNLESS OTHERWISE NOTED
TORGUE FASTENERS TO UPRIGHT SPEC. #105

TORGUE FITTINGS TO UPRIGHT SPEC. #106

Page 13

Parts Manual



104051-001 AB62 Work Platform

104006-021 Basic Assembly - Gas

Basic Assembly - Gas

104006-021
ITEM | PART NUMBER DESCRIPTION aTy ITEM PART NUMBER DESCRIPTION aTy
1| 104007-010 | CHASSIS ASSEMBLY 1 29 | 011240-004 | WASHER, 1/4 STD FLAT 30
2 | 104008-010 | TURRET ASSEMBLY 1 30 | 011248-004 | LOCKNUT, 1/4-20 UNC HEX 22
3 | 104009-010 | ELEVATING ASSEMBLY 1 31 | 015736-001 | FITTING, ELBOW 4MB-4MJ 90° LONG 2
4 | 104022-010 | CONTROL MODULE ASSEMBLY 1 32 | 011765-024 | RETAINING RING, 1 1/2” EXTERNAL 2
5 | 104014-020 | ENGINE MODULE ASSEMBLY 1 33 | 104470-001 | SLEEVE, PIN HEAD 2
6 | 104015-000 |COVER ASSEMBLY 1 34 | 104469-000 |PIN WELDMENT 2
7 | 104100-000 | COUNTER WEIGHT 1 35 | 104088-000 | ENGINE SUPPORT WELDMENT 1
8 | 100550-002 | CAGE ROTATE MOUNT 1 36 | 011256-008 | SCREW, 1/2-13 UNC HEX HD CAP X 1 2
9 | 104306-000 | CAGE MOUNT 1 37 | 011238-008 | LOCKWASHER, 1/2 DIA SPLIT 8
10 | 104025-010 |HYDRAULIC RESERVIOR ASSEMBLY 1 38 | 104328-000 | COVER, HOSE WIDE 2
11 | 011291-028 | SCREW, 5/8-11 UNC HHC GR 8 X 3 1/2 20 390 | 104329-000 | RETAINER, HOSE WIDE 6
12 | 011239-010 | WASHER, 5/8 DIA ASTM A325 20 40 | 104333-000 | COVER, HOSE NARROW 2
13 | 014918-016 | SCREW, 1-8 UNC HHC GR5 X 2 LG 3 41 | 104334-000 | RETAINER, HOSE NARROW 6
14 | 011239-016 | WASHER FLAT ASTM A325 1 DIA 3 42 | 104342-000 | COVER, VALVE BLOCK 1
15 | 104226-000 | TRAY PIN WELDMENT 1 43 | 104346-000 |COVER JIB 1
16 | 104144-004 |WASHER, THRUST 9 44 | 104074-000 | ENGINE SLIDE MOUNT 1
17 | 101016-002 |BEARING, 1.50 I.D. X 1.25 LG 9 45 | 013923-006 | SCREW, #10 TYPE AB HEX WASHER HD X 3/4 2
18 | 011254-006 | SCREW 3/8-16 UNC HHC GR 5 X 3/4 18 46 | 011254-024 | SCREW, 3/8-16 UNC HEX HD CAP X 3 3
19 | 011240-006 | WASHER, 3/8 DIA STD FLAT 28 47 | 061796-099 [ TRIM 1.67 FT.
20 | 011248-006 | LOCKNUT, 3/8-16 HEX 25 48 | 104375-005 | BEARING, 2.0 I.D. X 2.0 LG 4
21 | 104020-000 | LOWER CONTROLLER ASSEMBLY (GAS) 1 49 | 104375-004 | BEARING, 2.01.D. X 1.5 LG 4
22 | 104285-000 | TOP CONTROL BRACKET 1 50 | 104504-000 |ROTATOR PIN WELDMENT 1
23 | 104284-000 | BOTTOM CONTROL BRACKET 1 51 | 011828-010 | SCREW, 1/4-20 UNC FLAT HD X 1 1/4 2
24 | 104211-000 | PIN WELDMENT 2 52 | 011239-012 | WASHER, 3/4 STD FLAT 1
25 | 104326-000 | PIN WELDMENT 2 53 | 011248-012 |LOCK NUT, 3/4-10 UNC HEX 1
26 | 011254-008 | SCREW, 3/8-16 UNC HEX HD CAP X 1 6 54 | 011254-028 | SCREW, 3/8-16 UNC HEX HD CAP X 3 1/2 1
27 | 011238-006 | LOCKWASHER, 3/8 SPLIT 7 55 | 011254-020 | SCREW, 3/8-16 UNC HEX HD CAP X 2 1/2 4
28 | 011252-006 | SCREW, 1/4-20 UNC HEX HD CAP X 3/4 ) 56 | 011256-010 | SCREW, 1/2-13 UNC HEX HD CAP X 1 1/4 6

Page 14

Parts Manual




104051-001 AB62 Work Platform

104006-021 Basic Assembly - Gas

ORIENT SCREW, ITEM 55 UPWARD

UNLESS OTHERWISE NOTED
TORGUE FASTENERS TO UPRIGHT SPEC. #105
TORGUE FITTINGS TO UPRIGHT SPEC. #106

Page 15

Parts Manual



104051-001 AB62 Work Platform

104007-010 Chassis Assembly

Chassis Assembly

104007-010
ITEM | PART NUMBER DESCRIPTION ary ITEM PART NUMBER DESCRIPTION QaTy
1 | 104125-000 | CHASSIS WELDMENT 1 22 | 011254-008 | SCREW, 3/8-16 UNC HEX HD CAP X 1 1
2 | 104016-010 | FRONT AXLE ASSEMBLY 1 23 | 011240-006 | WASHER, 3/8 DIA STD FLAT 4
3 | 104552-000 | PLANETARY 9 24 | 011239-008 | WASHER, 1/2 DIA ASTM A325 12
4 [102279-000 | BRAKE 9 25 | 011254-006 | SCREW, 3/8-16 UNC HEX HD CAP X 3/4 6
5 | 104550-000 | MOTOR, DRIVE 9 26 | 011238-006 | LOCKWASHER, 3/8 SPLIT 1
6 | 100244-001 | SLEW BEARING 1 27 | 011248-010 | LOCKNUT, 5/8-11 UNC HEX 1
7 | 104228-000 | AXLE PIN WELDMENT 1 28 | 011239-010 | WASHER, 5/8 DIA ASTM A325 24
8 | 104482-000 | CYLINDER PIN WELDMENT 2 29 | 014033-032 | SCREW, 1/2-13 UNG HEX HD CAP GR 8 X 4 4
9 | 100556-000 | AXLE CYLINDER 9 30 | 011291-026 | SCREW, 5/8-11 UNG HEX HD CAP GR 8 X 3 1/4 20
10 | 104144-003 | WASHER, NYLATRON 9 31 | 011239-010 |WASHER, 5/8 ASTM A325 20
11 | 011238-005 | LOCKWASHER, 5/16 DIA SPLIT 2 32 | 014033-008 | SCREW, 1/2-13 UNGC HEX HD CAP GR 8 X 1 8
12 | 011253-008 | SCREW, 5/16-18 UNC HEX HD CAP X 1 9 33 | 011291-014 | SCREW, 5/8-11 HEX HD CAP GR 8 X 1 3/4 12
13 | 068680-007 |FITTING, 90° 1 34 | 104529-000 | DRIVE BLOCK ASSEMBLY 1
14 | 003556-001 |FITTING 1 35 | 104142-000 |ROTARY BRACE 1
15 | 104147-000 | TURRET STOP 9 36 | 104461-000 | BRACKET, DRIVE VALVE 1
16 | 104507-000 | MOTOR COVER WELDMENT 9 37 | 100434-002 |FITTING, ELBOW 4MFFOR-4MB 90° 4
17 | 011254-010 | SCREW, 3/8-16 UNC HEX HD CAP X 1 1/4 8 38 | 011934-026 | FITTING, ELBOW 4MB-6MJ 90° 2
18 | 011248-006 | LOCKNUT, 3/8-16 UNC HEX ) 39 | 011941-019 [FITTING, STR 12MB-10MJ 4
19 | 011239-006 |WASHER, 3/8 DIA ASTM A325 17 40 | 011934-024 |FITTING, ELBOW 10MB-6MJ 90° 2
20 | 100782-000 | 0-RING, WHEEL MOTOR 2 41 | 011934-001 |FITTING, ELBOW 4MB-4MJ 90° 2
21 | 011257-040 | SCREW, 5/8-11 UNC HEX HD CAP X 5 1

Page 16

Parts Manual




104007-010 Chassis Assembly 104051-001 AB62 Work Platform

UNLESS OTHERWISE NOTED
TORUUE FASTENERS TO UPRIGHT SPEC. #105
TORQUE FITTINGS TO UPRIGHT SPEC. #106

DO NOT PAINT THIS SURFACE

NOTES:
ﬁ APPLY LOCTITE 242 OR EQUIVALENT TO CLEAN DRY THREADS.

Parts Manual Page 17



104051-001 AB62 Work Platform

104008-010 Turret Assembly

Turret Assembly
104008-010

ITEM | PART NUMBER DESCRIPTION

1

104101-000

TURRET WELDMENT

aTty

ITEM  PART NUMBER DESCRIPTION

21

011424-028

SCREW, 5/8-UNC SOC HD CAP GR 8 X 3 1/2

o
=
=<

104113-000

SLEW DRIVE MOUNT

23

011248-010

LOCKNUT, 5/8-11 UNC HEX

w | N

100242-000

SWING GEAR BOX

24

011256-020

SCREW, 1/2-13 UNC HEX HD CAP X 2 1/2

*

100242-011

GASKET, SWING GEAR BOX

25

104378-001

SNAP PIN 3/8 DIA X 3 GRIP

104026-000

ROTARY MANIFOLD ASSEMBLY

26

063783-003

LANDYARD ASSEMBLY

—|—=| |00

*| O

100241-001

MOTOR

27

011248-006

LOCK NUT, 3/8-16 UNC HEX

—_
w

100241-010

SEAL KIT, SWING MOTOR

28

011741-010

SCREW, 3/8-16 UNC FLT HD SOC X 1 1/4

104528-000

SWING DRIVE VALVE BLOCK ASSEMBLY

29

104053-000

RISER PAD

101016-002

BEARING, 1.50 1.D. X 1.25 LG

alalalalalala]lal—

30

104322-000

ROD, STOP PIN

| N |

068904-000

LATCH ANCHOR

]
m
L

31

011707-016

SCREW, 1/2-13 UNC SET HEX SOC X 2

104052-000

LINK PAD

32

011273-008

NUT, JAM 1/2-13 UNC

G G N Y )

011715-006

SCREW, #6-32 RD HD MACH X 3/4

33

104142-000

ROTARY BRACE

REF

11

104237-000

STOP PIN

34

011240-006

WASHER, 3/8 DIA STD FLAT

12

101016-006

BEARING, 1.50 1.D. X 2.50 LG

35

011254-008

SCREW, 3/8-16 UNC HEX HD CAP X 1

14

011941-002

FITTING, STR 4MB-6MJ

36

100394-000

WASHER

15

011424-012

SCREW, 5/8-11 UNC SOC HD CAP GR 8 X 1 1/2

Ny g g N NSRS

37

011240-001

WASHER, #6 STD FLAT

16

011239-010

WASHER, 5/8 DIA ASTM A325

_
D

38

011248-047

LOCKNUT, #6-32 HEX

17

011256-010

SCREW, 1/2-13 UNC HEX HD CAP X 11/4

43

013336-001

FITTING, GREASE

18

011239-008

WASHER, 1/2 DIA ASTM A325

44

068679-003

FITTING, BULKHEAD

19

011253-016

SCREW, 5/16-18 UNC HEX HD CAP X 2

45

068678-024

TUBING, POLYURETHANE

20

011239-005

WASHER, 5/16 DIA ASTM A325

I[N

46

029958-001

HORN, 12 VOLT

—m|alalalsloo| DS

Page 18

Parts Manual




104008-010 Turret Assembly 104051-001 AB62 Work Platform

0 RING PROVIDED
WITH MOTOR

UNLESS OTHERWISE NOTED
TORUUE FASTENERS TO UPRIGHT SPEC. #105
TORUUE FITTINGS TO UPRIGHT SPEC. #106

Parts Manual Page 19



104051-001 AB62 Work Platform

104009-010 Elevating Assembly

Elevating Assembly
104009-010

ITEM | PART NUMBER
1 | 104010-010

DESCRIPTION
LOWER LINKAGE ASSEMBLY

o
=1
=

ITEM  PART NUMBER DESCRIPTION

20

011254-010

SCREW HHC 3/8-16 UNC X 1 1/4

o
=
=<

104011-000

STRAIGHT BOOM ASSY

21

011254-006

SCREW HHC 3/8-16 UNC X 3/4

104012-010

JIB ASSEMBLY

22

011254-026

SCREW, HHC 3/8-16 UNC X 3 1/4

104041-001

LEVEL CYLINDER SUB ASSEMBLY

23

011828-006

SCREW FH 1/4-20 UNC X 3/4

BOOM CYLINDER SUB ASSEMBLY

24

011254-020

SCREW, 3/8-16 UNC HEX HD CAP X 2 1/2

104042-001

MASTER CYLINDER SUB ASSEMBLY

25

011238-006

WASHER LOCK 3/8

104202-000

PIN WELDMENT (8)

26

104375-002

BEARING, 11/21.D. X1 1/4 LG

2
3
4
5 | 104039-001
6
7
8

104203-000

PIN WELDMENT (9)

27

011248-004

NUT HEX ESNA 1/4-20 UNC

9 | 104201-000

PIN STRAIGHT BOOM (PIN 10)

28

011248-006

NUT HEX ESNA 3/8-16 UNC

10 | 104206-000

PIN WELDMENT (10)

29

066516-004

PLUG, 4.00 DIA

11 | 104207-000

PIN WELDMENT, EXTEND

30

011765-024

RETAINING RING

12 | 104160-000

PIN ROTATOR

31

104343-000

BRACKET, LIMIT SWITCH

13 | 104213-000

PIN MASTER CYLINDER

32

068556-002

SWITCH, LIMIT

14 | 104224-000

PIN WELDMENT CYLINDER

33

104375-005

BEARING, 2.01.D. X2 LG

15 | 104244-000

SUPPORT BRACKET WELDMENT

34

011708-012

SCREW, #8-32 UNC RD HD MACH X 1 1/2

16 | 104242-000

SUPPORT PLATE

35

011248-002

LOCKNUT, #8-32 UNC HEX

17 | 104321-100

SWITCH MOUNT PLATE

36

014033-040

SCREW, 1/2-13 UNC HEX HD CAP GR 8 X 5

18 | 100380-000

SWITCH, SENSOR

37

011248-008

LOCKNUT, 1/2-13 UNC HEX

LRI ICR I I I O B el I N o B N ey N e BT S

19 | 013923-006

SCREW, #10 SELF TAPPING HWH TYPE AB X 3/4

N alalalalalalalalala]lalala]lal—

Page 20

Parts Manual




104051-001 AB62 Work Platform

104009-010 Elevating Assembly

901# '33dS 1HOIddN 0L SONILLITS 3ngdiL
SOI# '23dS LHBIddN 0L SdaN3LSvd JnOd0L
0310ON 3SIMA3HLO SS3TINA

NMOO NId 40 30IS Lv4 IN3IoO

Page 21

Parts Manual



104051-001 AB62 Work Platform 104010-010 Linkage Assembly

Linkage Assembly
104010-010

ITEM  PART NUMBER DESCRIPTION

ITEM | PART NUMBER DESCRIPTION aty aTy
1 | 104037-002 | RISER CYLINDER SUB ASSEMBLY 1 14 | 104188-000 | UPPER RISER WELDMENT 1
2 | 104375-005 | BUSHING 2 ID x 2.00 LG 2 15 | 104187-000 | TENSION LINK WELDMENT 1
3 | 104375-004 |BUSHING 2 1D x 1.50 LG 3 16 | 104221-000 | RISER PIN 2
4 | 104210-000 | PIN WELDMENT 1 17 | 011254-006 | SCREW, 3/8-16 UNC HEX HD CAP X 3/4 7
5 | 104211-000 | PIN WELDMENT 2 19 | 014033-040 | SCREW, 1/2-13 UNG HEX HD CAP GR 8 X 5 LG 6
6 | 104212-000 | PIN WELDMENT 1 20 | 011254-008 | SCREW, 3/8-16 UNC HEX HD CAP X 1 2
7 | 104274-000 | PIN, UPPER BOOM 1 21 | 011248-008 | LOCKNUT, 1/2-13 UNC HEX 6
8 | 104216-000 | PIN WELDMENT 1 22 | 011238-006 | LOCKWASHER, 3/8 DIA SPLIT 11
9 | 104178-000 | LOWER RISER WELDMENT 1 23 | 104375-006 | BUSHING, 2.00 ID X 2 1/2 LG 12
10 | 104191-000 | LOWER BOOM WELDMENT 1 24 | 104241-000 | PIN WELDMENT 2
11 | 104185-000 | UPPER TENSION LINK WELDMENT 1 25 | 065214-001 |ROD END RETAINER 2
12 | 104195-000 | UPPER BOOM WELDMENT 1 26 | 011254-010 | SCREW, 3/8-16 UNC HEX HD CAP X 1 1/4 2
13 | 104183-000 | LOWER TENSION LINK WELDMENT 2 28 | 104375-007 |BUSHING 21D x1.75 LG 4

Page 22 Parts Manual



104051-001 AB62 Work Platform

104010-010 Linkage Assembly

ORIENT NOTCH SIDE DOWN

UNLESS OTHERWISE NOTED
TORUUE FASTENERS TO UPRIGHT SPEC. #105
TOROUE FITTINGS TO UPRIGHT SPEC. #106

Page 23

Parts Manual



104051-001 AB62 Work Platform

104011-000 Straight Boom Assembly

Straight Boom Assembly

104011-000
ITEM | PART NUMBER DESCRIPTION aTy ITEM PART NUMBER DESCRIPTION aTy
1| 104163-000 | BASE BOOM WELDMENT 1 16 | 011240-006 | WASHER, 3/8 DIA STD FLAT 4
2 | 104038-001 |EXTEND CYLINDER ASSEMBLY 1 17 | 104375-006 | BEARING, 21.D. X2 1/2 LG 2
3 | 104175-000 | TIP BOOM WELDMENT 1 18 | 011248-006 | LOCKNUT, 3/8-16 UNC HEX 4
4 1104176-000 | WEAR PAD 9 19 | 011248-005 | LOCKNUT, 5/16-18 UNC HEX 12
5 | 104177-000 | WEAR PAD 9 20 | 011253-008 | SCREW, 5/16-18 UNC HEX HD CAP X 1 4
6 | 104222-000 |WEAR PAD 9 21 | 011238-006 | LOCKWASHER, 3/8 SPLIT 33
7 | 104223-000 |WEAR PAD 9 22 | 011254-006 | SCREW, 3/8-16 UNC HEX HD CAP X 3/4 23
8 | 104182-000 |EXTENSION TUBE WELDMENT 1 24 | 104335-000 | TUBE, HOSE 1
9 | 104181-000 |EXTENSION TUBE MOUNTING BRACKET 1 25 | 011254-008 | SCREW, 3/8-16 UNC HEX HD CAP X 1 10
10 | 068691-030 | CATRAC 1 26 | 104411-000 | SHORT TUBE GUIDE 2
12 | 104315-000 | EXTEND CYLINDER SUPPORT 1 27 | 104412-000 |LONG TUBE GUIDE 2
13 | 104207-000 | PIN WELDMENT, CYLINDER 1 28 | 011253-006 | SCREW, 5/16-18 UNC HEX HD CAP X 3/4 8
15 | 011254-016 | SCREW, 3/8-16 UNC HEX HD CAP X 2.0 4
Page 24 Parts Manual




104011-000 Straight Boom Assembly 104051-001 AB62 Work Platform

Parts Manual Page 25



104051-001 AB62 Work Platform

104012-010 Jib Assembly

Jib Assembly
104012-010

ITEM | PART NUMBER DESCRIPTION

aTy ITEM  PART NUMBER DESCRIPTION aTy

1| 104151-002 | BOTTOM JIB FRAME WELDMENT 1 9 | 104034-001 |PLATFORM ROTATOR VALVE BLOCK ASSEMBLY 1
2 | 104156-000 | ROTATOR FRAME WELDMENT 1 10 | 104375-003 |BEARING, 11/21.D. X 2 LG 2
3 | 104040-001 | CYLINDER JIB ASSEMBLY 1 13 | 011248-005 | LOCKNUT, 5/16-18 UNC HEX 2
4 | 104375-001 |BEARING 1 1/4 1.D. X 1 1/4 LG ) 14 | 011253-022 | SCREW, 5/16-18 UNC HHC GR 5 X 2 3/4 LG 2
5 | 104161-000 | PIN, CYLINDER 9 15 | 011252-014 | SCREW, 1/4-20 UNC HHC GR 5 X 1 3/4 LG 2
6 | 104159-000 | PIN 1 16 | 011248-004 | LOCKNUT, 1/4-20 UNC HEX 2
7 | 104375-002 |BEARING, 1 1/2 1.D. X 1 1/4 LG 18 17 | 104151-003 | TOP JIB FRAME WELDMENT 1
8 | 011765-024 |RETAING RING, 1 1/2 DIA 2
Page 26 Parts Manual




104051-001 AB62 Work Platform

104012-010 Jib Assembly

801# '33d4S LHOIadM OL SONILLTH JNuadL
SOT# '23dS LHBIdd 0L S3aIN3LSvd JNge0L
0310N 3SIMA3IHLO SSTTINM

Page 27

Parts Manual



104051-001 AB62 Work Platform

102037-000 Platform Assembly, Six Foot

Platform Assembly, Six Foot

102037-000

ITEM
1

PART NO.
102193-001

PART/MATERIAL DESCRIPTION
CAGE WELDMENT (6 FT.)

QTy.

100478-000

LIFT-GATE WELDMENT

ITEM

100481-000

ROLLER TUBE

011253-022

SCREW, HHC. 5/16-18 UNC X 2 3/4

011248-005

LOCKNUT, HEX. 5/16-18 UNC ESNA

NN ——

DB

100468-001

PANEL, DECAL MOUNT

REF

PART NO. PART/MATERIAL DESCRIPTION QTy.
7 | 026551-005 | POP RIVET, 1/8” DIA. (3/16-1/4 GRIP) REF
8 | 102271-061 |GRIP STRUT 3
9 | 014996-004 | WASHER, 1/4” FLAT 42
10 | 011248-004 | LOCKNUT, HEX 1/4-20 UNC ESNA 42
11 | 011252-008 | SCREW, HHC 1/4-20 UNC X 1 42

DETAIL
GRIP STRUT
MOUNTING

MOUNTING HOLES

Page 28

Parts Manual




102305-000 Platform Assembly, Eight Foot 104051-001 AB62 Work Platform

Platform Assembly, Eight Foot

102305-000
1| 102193-000 | CAGE WELDMENT (8 FT)) 1 7 | 026551-005 | POP RIVET, 1/8” DIA. (3/16-1/4 GRIP) REF
2 | 100478-000 | LIFT-GATE WELDMENT 1 8 | 102271-082 |GRIP STRUT 3
3 | 100481-000 |ROLLER TUBE 9 9 | 014996-004 |WASHER, 1/4” FLAT 44
4 | 011253-022 | SCREW, HHC. 5/16-18 UNC X 2 3/4 9 10 | 011248-004 | LOCKNUT, HEX 1/4-20 UNG ESNA 44
5 | 011248-005 |LOCKNUT, HEX. 5/16-18 UNC ESNA 2 11 | 011252-008 | SCREW, HHC 1/4-20 UNC X 1 44
6 | 100468-001 | PANEL, DECAL MOUNT REF

LINE DRILL @.25
GRIP STRUT
MOUNTING HOLES

DETAIL

GRIP STRUT
MOUNTING °®°

Parts Manual Page 29



104051-001 AB62 Work Platform

104013-020 #1 of 2 Engine Module Assembly - Diesel

Engine Module Assembly - Diesel
104013-020 #1 of 2

ITEM | PART NUMBER
1 | 104060-000

DESCRIPTION
ENGINE TRAY WELDMENT

aTty ITEM  PART NUMBER DESCRIPTION

36

011825-006

SCREW, RD HD 1/4-20UNC X 3/4

~ S
=2

104352-000

ENGINE, PERKINS DIESEL

37

011248-006

LOCKNUT, 3/8-16 UNC HEX

—_
S

100180-030

AIR CLEANER

39

011254-028

SCREW, 3/8-16 UNC HEX HD CAP X 3 1/2

100180-038

CLAMP, AIR CLEANER

40

100192-000

WASHER, SNUBBER

RAIN CAP

41

014996-008

WASHER, 1/2 DIA FLAT

104368-000

MUFFLER

42

011238-008

LOCKWASHER, 1/2 DIA SPLIT

100180-041

CLAMP. MUFFLER

43

011252-012

SCREW, 1/2-13 UNC HEX HD CAP X 1 1/2

2
3
4
5 | 104352-010
6
7
8

100180-051

SEPARATOR, FUEL

44

011238-006

LOCKWASHER, 3/8 DIA SPLIT

9 | 104297-000

MUFFLER MOUNT WELDMENT

45

011254-008

SCREW, 3/8-16 UNC HEX HD CAP X 1

10 | 100180-042

THROTTLE CONTROL

46

067672-020

SCREW, M8 X 1.25 HEX HD CAP X 20MM

11 | 100180-043

SPLINED COUPLER

47

011238-005

LOCKWASHER, 5/16 DIA SPLIT

12 | 100180-044

GASKET, EXHAUST FLANGE

48

011253-006

SCREW, 5/16 -18 UNC HEX HD CAP X 3/4

13 | 100180-045

NUT, EXHAUST FLANGE

49

011248-005

LOCKNUT, 5/16-18UNC HEX

14 | 104296-000

EXHAUST PIPE

50

012702-002

FITTING, STR 2MP-2MP

15 | 100180-046

EXHAUST CLAMP

51

011915-001

FITTING, TEE ADAPTER 2FP-2FP-2FP

16 | 100180-050

GLOW PLUG CONTROLLER

52

068954-001

0IL PRESSURE SWITCH

17 | 100180-048

FLANGE

53

100333-000

0OIL PRESSURE SENDING UNIT

|2 | == (OO (DN [N

18 | 104295-000

EXHAUST PIPE

54

029945-018

LEVEL SENSOR

19 | 104029-001

PUMP, DRIVE ASSEMBLY

56

011923-002

FITTING, REDUCER 6MP-2FP

20 | 104027-000

PUMP, LIFT ASSEMBLY

57

100332-000

SENDING UNIT, TEMP

21 | 068823-000

OVER-FLOW BOTTLE

58

063947-005

NUT, JAM 5MM

22 | 100209-000

ENGINE MOUNT, ISOLATOR

59

012865-099

WIRE LOOM, 3/4”

23 | 027972-000

SOLENOID START 12 VOLT

60

011254-024

SCREW 3/8-16 UNC HHC X 3” LG

24 | 104036-001

VALVE BLOCK ASSY, BRAKE

62

020541-001

HOSE CLAMP

25 | 104323-000

ISOLATOR BRACKET

63

012739-099

HOSE, 1/4 FUEL LINE

27 | 100324-000

POWER CONVERTER

64

012733-099

HOSE, 5/16 FUEL LINE

31 | 104407-000

COVER-ISOLATOR

65

100289-000

FILTER, CHARGE

32 | 011252-006

SCREW, 1/4-20 UNC HEX HD CAP X 3/4

66

011934-013

FITTING, 90 12MB-8MJ

33 | 011239-004

WASHER, 1/4 DIA FLAT ASTM

67

104267-000

BRACKET, CHARGE FILTER

34 | 011248-004

LOCKNUT, 1/4-20 UNC HEX A325

68

011456-020

SCREW, HHC, M12 X 1.75 X 20MM

35 | 011252-020

SCREW, 1/4-20 UNC HEX HD CAP X 2 1/2

[N =l Bl (et Y [P [P (U [ (N IPSPO) IO (NP [UUPO) DAY [N (PG IR IPJCY) (NP IUUPOY IR (DY (PO IPUIFO) DY (RO IO DR [P (Y

Page 30

Parts Manual




104013-020 #1 of 2 Engine Module Assembly - Diesel 104051-001 AB62 Work Platform

@ =l
5

ES

\ E
S

o

w

4

S

3

&8

UNLESS OTHERWISE NOTED
TORGUE FASTENERS TO UPRIGHT SPEC #105
TORGUE FITTINGS TO UPRIGHT SPEC #106

SEE DETAIL A

=
=
[}
jun}
=
=
=
=
i}
o
=]
o
5
N
w
=}
|t
=
)
=
3
>
o}
o
o

0 CLEAN DRY THREAD

DETAIL A

|

PUMP (ITEM 18)

Parts Manual Page 31



104051-001 AB62 Work Platform

104013-020 #2 of 2 Engine Module Assembly - Diesel

Engine Module Assembly - Diesel
104013-020 #2 of 2

ITEM  PART NUMBER DESCRIPTION

220

029601-039

CONN. RING TERM. @ 5/16 12-10 GA.

o
=
=<

221

029601-013

CONN. RING TERM 16-14 GA #10

222

029931-003

CONN. FEM. PUSH (.25) 16-14 GA.

223

029931-005

CONN. FEM. PUSH (.25) 10-12 GA.

224

029825-002

DIODE, 6 AMP

225

029433-099

CABLE, 18 GA 24 COND

226

029496-099

CABLE, 16 GA 2 COND

227

104352-011

CONNECTOR HOUSING

228

104352-012

TERMINAL

229

104352-013

SEAL, TERMINAL

230

104352-014

CONNECTOR HOUSING

231

104352-015

TERMINAL

232

104352-016

SEAL, TERMINAL

233

029601-004

CONN RING #8

234

029931-001

CONN. FEM. PUSH (.25) 18-22 GA.

235

068908-000

BOOT

236

068908-001

BOOT

(=2 M Nep] e

237

029450-099

WIRE, 16 GA, BLUE FT.

w
|

ITEM | PART NUMBER DESCRIPTION aTy
201 | 015790-015 | CONNECTOR, (24 PIN) 1
202 | 015790-013 | BOOT 1
203 | 015790-003 | SOCKET 16-18 GA 24
204 | 067990-030 | CONNECTOR ( 8 PIN) 1
205 | 067990-031 | CONNECTOR (8 PIN) 1
206 | 100338-013 | CONTACT, 16 GA PIN 8
207 | 100338-014 | CONTACT, 16 GA SOCKET 8
208 | 029480-099 | WIRE, 10 GA RED 6 FT
209 | 029470-099 |WIRE, 12 GA. RED 6 FT
210 | 029454-099 |WIRE, 16 GA. RED 6 FT
211 | 029452-099 |WIRE, 16 GA. BLACK 6 FT
212 | 029451-099 | WIRE, 16 GA. WHITE 6 FT
213 | 029368-099 | WIRE, 16 GA. RED/YEL 6 FT
214 | 029453-099 | WIRE, 16 GA. ORANGE 6 FT
215 | 068334-080 | BATTERY CABLE ASSY X 80 LG 1
216 | 068777-108 | BATTERY CABLE ASSY X 108 LG 1
217 | 068776-108 | BATTERY CABLE ASSY X 108 LG 1
218 | 029601-005 | CONN. RING TERM 18-22 GA X 10 3
219 | 029601-012 | CONN. RING TERM. #8 @ 16-14 GA. 1

Page 32

Parts Manual




104051-001 AB62 Work Platform

104013-020 #2 of 2 Engine Module Assembly - Diesel

10AId 3N00W LY
ONNOP SISSYHD

o
o O %P@ |

1708 ONIINMOW
INIINT LY ONNOA9D

Ad3LLVE
L1OA 1

s O[O

LHM MN
a3y
RRE]
3Na0W
031NO3
ILL0SHL

\\ I R Y8 |ne
8 |14
/IR |22
H |12
N0 0z
133188 Sv9 18/03d L
J0LYNLIY 1037138 Wdldd — e | 8
0NLNOD ma 1
3ILLOSHL THVEY | L1
"IN da3l 03/1HA €1
@ LHM ST
N et
3701 HITH T8/1HA 1
010N30S vjm_n.u MN 033/1HM/18 81
440 LMHS HT:sn__u 033/N30 S
T3and T Y 6/NI0 9
03/918 €
TH/18 6
@ @ @ dNNd AN T TmNed |91
@ 033/ma_ |01
fes} [=] @ |7 dWYT 3ALYS3dW3L T ya/ma |
V9 ar 1HK = 2 |= W dWV1 JAMSSINd 10 % W
3 NO/NSO 61
@ o N0 v

S9M1d ADT9 01

S

¥9 9l 18

@)

v9 o1 03 ,

Mvu o oo

108
EETELTN _H_d

V9 91 THA0H

O
3

HILINS
3ANSS3d 110

LINM
INION3S &m

JANSS3d

T
9\

S

‘di3l

9 2]

INAEEREE 8]

1NHS 113N

dhrid

o [=
~ 5
03 o 01
03d 'v3 01 ITN00W T04INDD NI RERARN "
ay Ad3L1VE XNV 170A 21
5 o N&, 40 TNIWY3L 'SOd OL
& farsman) @
\m@ TON3 JMM\M 10 301Y70ST A¥3LLVE @

Page 33

Parts Manual



104051-001 AB62 Work Platform

104014-020 #1 of 2 AB62 Engine Module Assembly, Gas EFI

AB62 Engine Module Assembly, Gas EFI
104014-020 #1 of 2

ITEM | PART NUMBER
1 | 104060-000

DESCRIPTION
ENGINE TRAY WELDMENT

o
=1
=

ITEM  PART NUMBER DESCRIPTION

37

011248-006

LOCKNUT, 3/8-16 UNC HEX

o
=
=<

104366-000

ENGINE, FUEL INJECTED GAS 3.0L

39

011254-024

SCREW, 3/8-16 UNC HEX HD CAP X 3

100180-030

AIR CLEANER

40

100192-000

WASHER, SNUBBER

100180-038

CLAMP, AIR CLEANER

41

014996-008

WASHER, 1/2 DIA FLAT

ELBOW - AIR INTAKE

42

011238-008

LOCKWASHER, 1/2 DIA SPLIT

104367-000

MUFFLER

43

011252-012

SCREW, 1/2-13 UNC HEX HD CAP X 1 1/2

100180-041

CLAMP, MUFFLER

44

011238-006

LOCKWASHER, 3/8 DIA SPLIT

2
3
4
5 | 104366-001
6
7
8

100180-046

CLAMP, EXHAUST PIPE

45

011254-008

SCREW, 3/8-16 UNC HEX HD CAP X 1

9 "

RELAY, FUEL INJECTION

46

068823-000

BOTTLE - OVERFLOW

10 *

ENGINE CONTROLLER

47

104388-001

MOUNT - ENGINE CONTROLLER

11 | 100180-043

SPLINED COUPLER

48

011253-006

SCREW, 5/16 -18 UNC HEX HD CAP X 3/4

13 *

FILTER, FUEL

49

011248-005

LOCKNUT, 5/16-18UNC HEX

15 | 104448-000

BRACKET, MUFFLER

50

013487-001

FITTING, STR, ADAPTER, 2MP-2MP

16 | 020541-024

HOSE CLAMP, GATES #48

51

011915-001

FITTING, TEE ADAPTER 2FP-2FP-2FP

17 | 104379-000

EXHAUST PIPE

52

068954-001

0IL PRESSURE SWITCH

EXHAUST PIPE

53

100333-000

0OIL PRESSURE SENDING UNIT

N e I R I I R B SIS EN I ES S

18 | 104380-000

WIRE HARNESS, FUEL INJECTION

54

029945-018

LEVEL SENSOR

REF

FUEL LINE, 50 PSI

—_

olalalala|alalalalw|mdm|ala|alala]=

o

56

020541-001

HOSE CLAMP

21 | 100205-000

AIR CLEANER MOUNT BRACKET

57

011238-005

LOCKWASHER, 5/16 SPLIT

N

22 | 100209-000

ENGINE MOUNT, ISOLATOR

58

011709-006

SCREW, HHC #10-24 UNC X 3/4

23 | 104029-001

DRIVE PUMP ASSEMBLY

59

011250-003

NUT, #10-24

G Y
g

24 | 104036-001

VALVE BLOCK ASSY, BRAKE

60

011240-003

WASHER, #10 FLAT

25 | 104027-000

LIFT PUMP ASSEMBLY

61

011979-008

0-RING

27 | 100324-000

POWER CONVERTER

62

011923-004

FITTING, 8MP-2FP

28 | 100289-000

FILTER, CHARGE

63

063947-005

NUT, 5mm

29 | 104267-000

BRACKET, FILTER

64

100332-000

SENDING UNIT, TEMP

30 | 011934-013

FITTING, 90 12MB-8MJ

65

104478-000

CLAMP BLOCK

32 | 011252-006

SCREW, 1/4-20 UNC HEX HD CAP X 3/4

66

104396-016

TUBE CLAMP BLOCK

33 | 014996-004

WASHER, 1/4 DIA FLAT

B BN [ CY) (S [ [ [ DU [ N (Y

67

011252-028

SCREW, HHC 1/4-20 UNC X 3-1/2

34 | 011248-004

LOCKNUT, 1/4-20 UNC HEXD CAP X 2 3/4

—_
N

68

027972-000

RELAY, START 12 VOLT

G I Y Y I Y [ I () S DN

35 | 011252-022

SCREW, 1/4-20 UNC HEX HD CAP X 2 3/4

N

Page 34

Parts Manual




104014-020 #1 of 2 AB62 Engine Module Assembly, Gas EFI 104051-001 AB62 Work Platform

w
m
¥
=1
g
g
E:
2
=
£
=
5
o
] ®
s%
ﬂ\
\
\

BRAKE & CHARGE

ORIENTATE AIR
FILTER

INLET DOWN

INJECTORS
SPEC. #105

\—FUEL LINE TO

LOCATED ON MODULE ASSEMBLY

RETURN LINE TO FLEL TANK
104022-000

TO FLEL PUMP

LSE EXISTING

HARDWARE

USE EXISTING

HAROWARE

[=
=
n
o
T
=
>
&
=}
=
=
i}
o
o
=]
=

2 5/8

USE EXISTING /\

HARDWARE

DETAIL A

|

PUMP (ITEM 19)

Parts Manual Page 35



104051-001 AB62 Work Platform

104014-020 #2 of 2 AB62 Engine Module Assembly, Gas EFI

AB62 Engine Module Assembly, Gas EFI
104014-020 #2 of 2

ITEM | PART NUMBER
201 | 015790-015

DESCRIPTION
CONNECTOR, (24 PIN)

o
. S
=<

202 | 015790-013

BOOT, CONNECTOR

—_

203 | 015790-003

SOCKET, 16-18 GA

_
[e-]

204 | 068764-000

PLUG, SEALING (16 GA)

205 | 067990-021

CONNECTOR, (4 PIN)

206 | 067990-023

LOCKING WEDGE, CONNECTOR

207 | 100338-014

SOCKET, 16 GA

208 | 029825-002

DIODE, 6 AMP

209 | 029620-002

CONNECTOR, BUTT 16-14 GA

210 | 029610-006

CONN. FORK TERM, #8 (16-14 GA)

211 | 029601-013

CONN. RING TERM, #10 (16-14 GA)

[ [ G CY [P NG [P QUG Y

212 | 029601-039

CONN. RING TERM, 5/16 (12-10 GA)

—_
—_

213 | 104473-000

HARNESS, LWR CONTROLLER TO ENGINE

214 | 029931-003

CONN. FEMALE PUSH, .25 (16-14 GA)

215 | 029931-005

CONN. FEMALE PUSH, .25 (12-10 GA)

216 | 068334-080

BATTERY CABLE ASSY X 80 LG

217 | 068334-050

BATTERY CABLE ASSY X 50 LG

218 | 068334-032

BATTERY CABLE ASSY X 32 LG

a|lalalw|lo|—

ITEM  PART NUMBER DESCRIPTION aTy
219 | 029452-099 |WIRE, 16 GA. BLACK 6FT
220 | 029451-099 |WIRE, 16 GA. WHITE 6FT
221 | 029454-099 |WIRE, 16 GA. RED 6FT
222 | 029456-099 |WIRE, 16 GA. YELLOW 6FT
223 | 029453-099 | WIRE, 16 GA. ORANGE 6FT
224 | 029450-099 |WIRE, 16 GA. BLUE 6FT
225 | 029353-099 | WIRE, 16 GA. GREEN/WHITE 6FT
226 | 029479-099 |WIRE, 16 GA. WHITE/BLACK 6FT
227 | 029359-099 | WIRE, 16 GA. RED/GREEN 6FT
228 | 029352-099 | WIRE, 16 GA. RED/WHITE 6FT
229 | 029351-099 | WIRE, 16 GA. BLACK/WHITE 6FT
230 | 029477-099 |WIRE, 16 GA. ORANGE/BLACK 6FT
231 | 005491-099 | WIRE, 16 GA. GREEN/BLACK 6FT
232 | 029359-099 | WIRE, 16 GA. RED/GREEN 6FT
233 | 029360-099 | WIRE, 16 GA. ORANGE/GREEN 6FT
234 | 029355-099 | WIRE, 16 GA. BLACK/RED 6FT
235 | 029357-099 |WIRE, 16 GA. ORANGE/RED 6FT
236 | 029496-099 | WIRE, 2 COND/ 16 GA. 6FT

Page 36

Parts Manual




104051-001 AB62 Work Platform

104014-020 #2 of 2 AB62 Engine Module Assembly, Gas EFI

N O

Ad311veg
170A ¢l

sod O

10AId 37N00W LY
ONMDd9 SISSYHI

1708 INILNNOW
INION3 LV ONNO9

INIONT

ALYOSI A¥3LLYE /@w

| — 3w
dn J0H
J1LSONIYIO
o
2
2
nd _
AN T AT —
M [% 5 RI<ICE I~
Y NN Y
7 A | ==
s 5B B
m'd'd r~
NOILJ3rNT
T Rt B A3 gt e
T4 94 ENGIE] TARNSD L T© | 1=k
(3NIINI /K 03T TAdTS) fojamw
SSINAVH NI 03/ND r
‘[0 v
T8
[ ¢
YTB/03
T3/TFR @
= =
H =]
= =
= = X8 (2 NId)
N @ 3 Y8 (€2 NId)
o k< bo o o 3 THN/58 (6 NId)
PEREE w I
SESR 11 =] | 033/518 (E NId)
EREN 2 & 033/l (G NId)
e S | 033 (¥I NId)
cﬁo z B S18/Ne (G NId)
- IHN (ST _NId)
16/NE (B NId)
A0LNETALSIO T8 (11 NId)
N0 (02 NId)
THN/O3 (LT NId)
o T N39/930 (61 NId)
~ - N33/G3 (¥ NId)
O S , N9 (21 NId)
JE— B3 LHM (12 NId)
= o B THY (22 NId)
P THR/NE (T NId)
ko
=
E B
o ko ]
=3
o b~ STOIIINT T
SIS 10 I
|
3nd (ISENR) =]
d¥2 0v1e o
3
1IN 8
INIONSS 3
JANSSId 3
10 3
=
I dWid =
! = @
AT | o
z
o3 (O¥YAD4) ™
d¥) 3LTHA
0 o) o
EETENN 2l
£
O o o |
. =9 V0 O
1700 21 T T v 01
AV v
112 B o
Or Q) AVT39 $M0d 983R3 0L
0 ®\ o o

+Ja A0LJ3NNDD
3310AINDD 3M07 OL

Page 37

Parts Manual



104051-001 AB62 Work Platform 104021-010 Control Module Assembly, Diesel

Control Module Assembly, Diesel
104021-010

ITEM | PART NUMBER DESCRIPTION ary ITEM  PART NUMBER DESCRIPTION aTy

1 | 104023-000 | FUEL TANK ASSEMBLY 22 | 010149-000 | FUSE BLOCK
2 | 062299-002 | BATTERY, 12 V M/C 23 | 011828-010 | SCREW, 1/4-20 UNC FLT HD SOC X 1 1/4

* | 062299-004 | BATTERY, 12 V DRY 24 | 011934-004 |FITTING, ELBOW 6MB-6MJ
104391-000 | BATTERY, 12V 27 | 011248-004 | LOCKNUT, 1/4-20 UNC HEX
104525-000 | VALVE BLOCK ASSEMBLY, MAIN CONTROL 29 | 014252-005 | INSERT, 5/16-18 UNGC

104359-000 | AUX POWER UNIT, 12 VDC 1 GPM 30 | 014252-004 | INSERT, 1/4-20 UNC
027972-000 | RELAY, MOTOR START 32 | 104418-000 | ADAPTER, AUX. POWERUNIT

010148-001 | FUSE 175 AMP 33 | 104402-000 | STRAP, FUEL TANK
104421-000 | GENERATOR FRAME WELDMENT 34 | 104404-000 | ANCHOR, FUEL TANK STRAP

9 | 104077-000 | LEFT DOOR MOUNT 35 | 011240-004 | WASHER, 1/4 STD FLAT

10 | 104309-000 | TOP BLOCK MOUNT 36 | 064040-001 | BATTERY HOLD DOWN BAR

11 | 104310-000 | BOTTOM BLOCK MOUNT 37 | 063082-002 |J-BOLT, BATTERY HOLD DOWN
12 | 104291-000 | REAR PAN SUPPORT 38 | 104472-000 | BATTERY HOLD DOWN

13 | 104287-000 | FRONT PAN SUPPORT 39 | 100295-000 |J-BOLT, BATTERY HOLD DOWN
14 | 104288-000 | LEFT PAN WELDMENT 40 | 014435-001 [ TERMINAL, BATTERY

15 | 011254-008 | SCREW HHC GR5 3/8-16 UNC X 1 41 | 011240-006 | WASHER, 3/8 STD FLAT

[CTR-1 NN NG N BN D CY Y S C) ) N ey gy e I EN N N

16 | 011248-006 |LOCK NUT, 3/8-16 UNC ESNA 13 42 | 010154-000 | COVER, BATTERY TERMINAL

17 | 011254-024 | SCREW HHC GR 5 3/8-16 UNC X 3 6 43 | 011253-008 | SCREW, 5/16 -18 UNC HEX HD CAP X 1

18 | 011253-006 | SCREW HHC GR 5 5/16-18 UNC X 3/4 2 44 | 011253-022 | SCREW, 5/16-18 UNC HEX HD CAP X 2 3/4
19 | 011238-005 | LOCKWASHER, 5/16 SPLIT 6 45 | 011248-005 | LOCKNUT, 5/16-18 UNC HEX

20 | 011252-006 | SCREW HHC GR5, 1/4-20 UNC X 3/4 2 46 | 011709-006 | SCREW, #10-24 UNC RD HD MACH X 3/4
21 | 011238-004 | LOCKWASHER, 1/4 DIA SPLIT 2

Page 38 Parts Manual



104021-010 Control Module Assembly, Diesel 104051-001 AB62 Work Platform

UNLESS OTHERWISE NOTED
TORQUE FASTENERS TO UPRIGHT SPEC. #105
TORQUE FITTINGS TO UPRIGHT SPEC. #106

Parts Manual Page 39



104051-001 AB62 Work Platform

104022-010 Control Module Assembly - Gas

Control Module Assembly - Gas

104022-010

ITEM | PART NUMBER DESCRIPTION aTy ITEM PART NUMBER DESCRIPTION aTy
1| 104023-000 | FUEL TANK ASSEMBLYESCRIPTION 1 27 | 011248-004 | LOCKNUT, 1/4-20 UNC HEX 4
2 | 062299-002 | BATTERY, 12 V M/C 1 29 | 014252-005 | INSERT, 5/16-18 UNC 2
« 1 062299-004 | BATTERY, 12 V DRY 1 30 | 014252-004 |INSERT, 1/4-20 UNC 2
3 | 104391-000 | BATTERY, 12 V 1 32 | 104418-000 | ADAPTER, AUX. POWERUNIT 1
4 | 104525-000 | VALVE BLOCK ASSEMBLY, MAIN CONTROL 1 33 | 104402-000 | STRAP, FUEL TANKK STRAP 1
5 | 104359-000 | AUX POWER UNIT, 12 VDC 1 GPM 1 34 | 104404-000 | ANCHOR, FUEL TANK STRAP 1
6 | 027972-000 | RELAY, MOTOR START 1 35 | 011240-004 | WASHER, 1/4 STD FLAT 4
7 [ 010148-001 |FUSE 175 AMP 1 36 | 064040-001 |BATTERY HOLD DOWN BAR 1
8 | 104421-000 | GENERATOR FRAME WELDMENT 1 37 | 063082-002 |J-BOLT, BATTERY HOLD DOWN 2
9 [ 104077-000 | LEFT DOOR MOUNT 1 38 | 104472-000 | BATTERY HOLD DOWN 1
10 | 104309-000 [ TOP BLOCK MOUNT 1 39 | 100295-000 |J-BOLT, BATTERY HOLD DOWN 2
11 | 104310-000 | BOTTOM BLOCK MOUNT 1 40 | 014435-001 | TERMINAL, BATTERY 2
12 | 104291-000 | REAR PAN SUPPORT 1 41 | 011240-006 | WASHER, 3/8 STD FLAT 7
13 | 104287-000 | FRONT PAN SUPPORT 1 42 | 010154-000 | COVER, BATTERY TERMINAL 4
14 | 104288-000 | LEFT PAN WELDMENT 1 43 | 011253-008 | SCREW, 5/16 -18 UNC HEX HD CAP X 1 4
15 | 011254-008 | SCREW HHC GR5 3/8-16 UNC X 1 5 44 | 011253-022 | SCREW, 5/16-18 UNC HEX HD CAP X 2 3/4 4
16 | 011248-006 |LOCK NUT, 3/8-16 UNC ESNA 13 45 | 011248-005 | LOCKNUT, 5/16-18 UNC HEX 6
17 | 011254-024 | SCREW HHC GR 5 3/8-16 UNC X 3 6 46 | 011709-006 | SCREW, #10-24 UNC RD HD MACH X 3/4 2
18 | 011253-006 | SCREW HHC GR 5 5/16-18 UNC X 3/4 2 48 | 011252-028 | SCREW, 1/4-20 UNC HEX HD CAP X 3 1/2 1
19 | 011238-005 | LOCKWASHER, 5/16 SPLIT 6 49 - PUMP, FUEL REF
20 | 011252-006 | SCREW HHC GRS5, 1/4-20 UNC X 3/4 2 50 | 104396-016 |CLAMP BLOCK 2
21 | 011238-004 | LOCKWASHER, 1/4 DIA SPLIT 9 51 | 011252-020 | SCREW, 1/4-20 UNC HEX HD CAP X 2 1/2 1
22 [ 010149-000 | FUSE BLOCK 1 52 | 020331-000 | FILTER, FUEL INLINE 1
23 | 011828-010 | SCREW, 1/4-20 UNC FLT HD SOC X 1 1/4 2 53 | 020541-001 | CLAMP, HOSE 3
24 | 011934-004 |FITTING, ELBOW 6MB-6MJ 2 54 - FUEL LINE REF

Page 40

Parts Manual




104022-010 Control Module Assembly - Gas 104051-001 AB62 Work Platform

104014-010.

ITEM 54 AND ITEM 49 SUPPLIED WITH 104366-000, GAS ENGINE,

USED ON ENGINE MODULE ASSEMBLY

NOTE:

DD,
S\ XY X ,\‘.
Lot

Vi

L5700 )

/
w

UNLESS OTHERWISE NOTED
TORBUE FASTENERS TO UPRIGHT SPEC. #105
TORBUE FITTINGS TO UPRIGHT SPEC. #106

Parts Manual Page 41



104051-001 AB62 Work Platform

104015-000 Cover Assembly

Cover Assembly

ITEM  PART NUMBER DESCRIPTION

aTy

104015-000
ITEM | PART NUMBER DESCRIPTION aTy
1 104075-000 | TURRET COVER RIGHT 1
2 | 068904-000 | LATCH 4
3 | 104099-000 | LATCH BLOCK 2
4 | 104098-000 | LATCH BLOCK 2
5 | 104292-000 | EXHAUST PIPE 1
6 | 104450-000 | STRUT BRACKET RIGHT 1
7 | 104056-000 | RIGHT COVER BRACE 1
8 | 104084-000 |HINGE 4
9 | 104089-000 | HINGE MOUNT RIGHT FRONT 1
10 | 104090-000 | HINGE MOUNT RIGHT REAR 1
11 | 104078-000 | RIGHT DOOR MOUNT 1
12 | 104077-000 | LEFT DOOR MOUNT REF
13 | 104451-000 | STRUT BRACKET LEFT

14 | 104093-000

HINGE MOUNT LEFT REART

15 | 104092-000

HINGE MOUNT LEFT FRONT

16 | 104057-000

LEFT COVER BRACE

17 | 104076-000

TURRET COVER LEFT

19 | 104416-000 | COVER PANEL, RIGHT 1
20 | 104415-000 | COVER PANEL, LEFT 1
23 | 011248-004 | LOCKNUT, 1/4-20 UNC HEX 9
24 | 011252-022 | SCREW, 1/4-20 UNC HEX HD CAP X 2 3/4 9
26 | 013923-008 | SCREW, #10 TYPE AB SLFTP HWH X 1 4
27 | 061692-099 | GROMMET MATERIAL AR
28 | 100370-099 | DOOR SEAL, “C” AR
29 | 104374-000 | SPRING, GAS 2
30 | 104374-001 | BALL JOINT ASSEMBLY 4
31 | 011240-005 | WASHER, 5/16 DIA STD FLAT 88
32 | 104479-000 | SPACER, DOOR MOUNT 2
34 | 011253-008 | SCREW, 5/16-18 UNC HEX HD CAP X 1 44
35 | 011253-006 | SCREW, 5/16-18 UNC HEX HD CAP x 3/4 5
36 | 011248-005 | LOCKNUT, 5/16-18 UNC HEX 48
37 | 011826-004 | SCREW, #10-32 UNF RD HD MACH X 1/2 8
41 | 011240-006 | WASHER, 3/8 DIA STD FLAT 8
42 | 011248-006 | LOCKNUT, 3/8-16 UNC HEX 8

18 | 104455-000

SPRING MOUNT

[CY [ [ UG Y N

Page 42

Parts Manual




104015-000 Cover Assembly 104051-001 AB62 Work Platform

104457-000 ON TURRET (REF)

Parts Manual Page 43



104051-001 AB62 Work Platform

104016-010 Front Axle Assembly

Front Axle Assembly

104016-010

ITEM | PART NUMBER
1 | 104114-000

DESCRIPTION
FRONT AXLE WELDMENT

o
=1
=

ITEM  PART NUMBER DESCRIPTION

18

011239-010

WASHER, 5/8 DIA FLAT ASTM A325

» =]
=1
= <

104120-000

RIGHT FRONT MOUNT WELDMENT

19

011291-022

SCREW, 5/8-11 UNC HEX HD CAP GR 8 X 2 3/4

104123-000

LEFT FRONT MOUNT WELDMENT

20

011254-010

SCREW, 3/8-16 UNC HEX HD CAP X 1 1/4

100557-000

STEERING CYLINDER

21

011238-006

LOCKWASHER, 3/8 SPLIT

(>0 Kol -

STEERING LINK SLEEVE

22

011291-014

SCREW, 5/8-11 HEX HD GR 8 CAP X 1 3/4

—_
N

104148-001

STEERING LINK

23

014033-010

SCREW, 1/2-13 UNC HEX HD CAP GR 8 X 1 1/4

104232-000

BOTTOM KING PIN WELDMENT

24

011239-008

WASHER, 1/2 DIA FLAT ASTM A325

2
3
4
5 | 104143-000
6
7
8

104245-000

TOP WHEEL PIN

25

011257-034

SCREW, 5/8-11 UNC HEX HD CAP X 4 1/4

9 | 101016-005

BEARING, 2.51.D. X2.5 LG

26

015717-007

FITTING, STRAIGHT 12MB-10FB

10 | 101016-004

BEARING, 2.01.D. X2.0 LG

27

104144-002

THRUST WASHER, 2 1.D.

11 | 101016-003

BEARING, 1.01.D. X2.0 LG

28

011254-032

SCREW, 3/8-16 UNC HEX HD CAP X 4

12 | 104552-000

PLANETARY

29

011248-006

LOCKNUT, 3/8-16 UNC HEX

13 | 104550-000

MOTOR, DRIVE

30

011941-011

FITTING, STRAIGHT 8MB-10MJ

14 | 104386-004

FITTING, ELBOW 90° MB10-FB10

31

100434-002

FITTING, ELBOW 90° 4MFOR-4MB

15 | 068885-000

FITTING, SWIVEL 90°

32

011934-024

FITTING, ELBOW 90° 10MB-6MJ

16 | 011934-004

FITTING, ELBOW 6MB-6MJ

33

100782-000

0-RING, WHEEL MOTOR

LSRRI LGN N CR I G o ) I N N N N

17 | 011248-010

LOCKNUT, 5/8-11 UNC HEX

NI IS S| ==

Page 44

Parts Manual




104016-010 Front Axle Assembly 104051-001 AB62 Work Platform

Parts Manual Page 45



104051-001 AB62 Work Platform 100858-000 Brake Assembly

Brake Assembly
100858-000

ITEM | PART NUMBER DESCRIPTION aTy

1 | 104551-000 | BRAKE
2 | 011934-001 |FITTING, ELBOW 90° 4MB-4MJ 1

UNLESS OTHERWISE SPECIFIED:
TORUUE ALL FITTINGS TO UPRIGHT SPEC. #106.00

Page 46 Parts Manual



104531-000 #1 of 3 Upper Control Box Assembly - AB62 Diesel

104051-001 AB62 Work Platform

Upper Control Box Assembly - AB62 Diesel

104531-000 #1 of 3

ITEM | PART NUMBER
1 | 104516-000

DESCRIPTION
ENCLOSURE, UPPER CONTROLS

aTty ITEM  PART NUMBER DESCRIPTION

9 | 068591-001 | LAMP T-21/2

o
=
=<

2 | 068594-000

JOYSTICK - OPERATOR

10 | 068595-002 |LENS AMBER

* | 068594-006

JOYSTICK BOOT

11 | 068595-001 |LENS RED

066805-012

CONTACT BLOCK N.O./N.C.

12 | 064446-003 |[EMERGENCY STOP BUTTON

TOGGLE SWITCH, SPDT

13 | 064443-002 | CONTACT BLOCK, N.C.

3
5 | 012797-000
6 | 104497-000

JOYSTICK

14 | 064417-001 | FLANGE MOUNT

104497-002

PC BOARD W/PQT

15 | 067654-000 | SWITCH, PUSH BUTTON

* | 066554-013

BOOT HANDLE

068593-004 | SWITCH

* | 066786-011

HANDLE HALF FRONT

17 | 008271-001 | SWITCH GUARD

* | 066786-012

HANDLE HALF REAR

18 | 064443-001 | CONTACT BLOCK, N.O.

* | 066786-013

GASKET HANDLE

19 | 067652-000 | SWITCH, PUSH BUTTON

* | 066786-016

BOOT ROCKER

20 | 015964-000 |PLUG, HOLE

* | 066786-021

SWITCH PUSH BUTTON

21 | 068801-000 | HAND SUPPORT WELDMENT

* | 066786-024

SWITCH STEERING MICRO

22 | 011252-003 | SCREW, 1/4-20 UNC HEX HD CAP X 3/8

* | 068592-008

SWITCH DRIVE MICRO

23 | 011248-004 | LOCKNUT, 1/4-20 UNC HEX

7 | 012798-004

SWITCH TOGGLE, DPDT MOMMENTARY

24 | 104492-000 | CAP, CLEAR PLASTIC

NN = IN[—=INN| == —=[—=IN|wW

8 | 068590-000

BASE, INDICATOR LAMP

W|lala|la|lalalalalala|la|lala|lo|lo|o|—
—_
(=2

UNLESS OTHERWISE NOTED
TORUUE FASTENERS TO UPRIGHT SPEC.
TORONUE FITTINGS TO UPRIGHT SPEC.

#105
#106

Parts Manual

Page 47




104051-001 AB62 Work Platform

104531-000 #2 of 3 Upper Control Box Assembly - AB62 Diesel

Upper Control Box Assembly - AB62 Diesel
104531-000 #2 of 3

ITEM | PART NUMBER DESCRIPTION

201

104516-000

UPPER CONTROL BOX/2 NPT

ary
REF

ITEM  PART NUMBER DESCRIPTION

210

065926-012

CONNECTOR, PLUG 31 SOCKET

aTy

202

029925-002

CONNECTOR CABLE 1/2 NPT

211

015790-003

SOCKET, 16-18 GA

203

029939-002

LOCKNUT 1/2 NPT

212

028800-015

PLUG, SEALING

204

100334-000

SWITCH, LEVER

205

066807-001

ALARM 107DB

206

068132-001

RELAY, 12 VDC

207

026553-003

RIVET, POP 3/16 .126-.250 GRIP

208

029928-010

TERMINAL. STRIP

213

104383-000

MULTIPLEX TRANSMITTER

214

011248-002

LOCK NUT, #8-32 UNC HEX

215

011708-006

SCREW, #8-32 UNC RD HD MACH X 3/4

216

013949-003

WASHER, #10 EXTERNAL STAR

209

104387-000

CONNECTOR,

alalalalalalala

217

011826-002

SCREW, #10-32 UNC RD HD MACH X 1/4

AN |[O

Page 48

Parts Manual




104531-000 #3 of 3 Upper Control Box Assembly - Diesel

104051-001 AB62 Work Platform

Upper Control Box Assembly - Diesel
104531-000 #3 of 3

ITEM | PART NUMBER DESCRIPTION ary ITEM PART NUMBER DESCRIPTION ary
301 | 029610-002 | CONN, FORK 16-14 #8 28 305 | 029428-099 |WIRE, 18 GA. WHITE A/R
302 | 029610-007 | CONN, FORK 22-16 #8 35 306 | 029371-099 |WIRE, 16 GA. YELLOW/GREEN A/R
303 | 029616-004 | CONN, FEMALE PUSH 22-16 7 307 | 029601-005 | CONN, RING 22-16 #10 DIA 3
304 | 029617-004 | CONN, MALE PUSH 22-16 2 308 | 029601-016 | CONN, RING 22-16 #2 DIA 8
| | gy E |
| [<fad + [ <[] | =5z |
I g <& 9 I s |
| E E | | |
° or [ £ ©
ik Y
B0 - 3
! z [ |
| 3 E | |
s Ay L0 | i:: |
| @z @z | ‘
T0-A 20K i
[ o] —= g
2 ! e+ EE
[ o=/ [ h - |
‘ :L | : Tfo
~O| O ; D
2 |2 @
Gl o] §O %%
I o1 “u®u g T” | |
| o 01 - “ | |
E %‘76” zor
g
: coo6 o : / . s :
? EERERL EEEEER
[ o | [
! - g |
o] 3] 3555 § 2
I i \ &8 |
| TET | |
o] F—=m N g El EL
70| e 0000 f
I ow 401 2g o [
e L ) | |
| S Z) g 5 g; | |
‘ | N |
Parts Manual Page 49




104051-001 AB62 Work Platform

104531-001 #1 of 3 Upper Control Box Assembly - AB62 Gas

Upper Control Box Assembly - AB62 Gas
104531-001 #1 of 3

ITEM | PART NUMBER DESCRIPTION ary ITEM  PART NUMBER DESCRIPTION aTy
1 | 104516-000 | ENCLOSURE, UPPER CONTROLS 1 8 | 068590-000 | BASE, INDICATOR LAMP 2
2 | 068594-000 | JOYSTICK - OPERATOR 6 9 |068591-001 [LAMP T-21/2 2
* | 068594-006 |JOYSTICK BOOT 6 10 | 068595-002 |LENS AMBER 1
3 | 066805-012 | CONTACT BLOCK N.0./N.C. 6 11 | 068595-001 | LENS RED 1
4 | 029871-001 | TOGGLE SWITCH, SPDT 3 POS 1 12 | 064446-003 |[EMERGENCY STOP BUTTON 1
5 | 012797-000 | TOGGLE SWITCH, SPDT 1 13 | 064443-002 | CONTACT BLOCK, N.C. 2
6 | 104497-000 |JOYSTICK 1 14 | 064417-001 | FLANGE MOUNT 3
* | 104497-002 | PC BOARD W/PQT 1 15 | 067654-000 | SWITCH, PUSH BUTTON 1
* | 066554-013 [BOOT HANDLE 1 16 | 068593-004 | SWITCH 1
* | 066786-011 [HANDLE HALF FRONT 1 17 | 008271-001 | SWITCH GUARD 3
* | 066786-012 | HANDLE HALF REAR 1 18 | 064443-001 | CONTACT BLOCK, N.O. 2
* | 066786-013 | GASKET HANDLE 1 19 | 067652-000 | SWITCH, PUSH BUTTON 1
* | 066786-016 |BOOT ROCKER 1 20 | 015964-000 |PLUG, HOLE 2
* | 066786-021 | SWITCH PUSH BUTTON 1 21 | 068801-000 | HAND SUPPORT WELDMENT 1
* | 066786-024 | SWITCH STEERING MICRO 1 22 | 011252-003 | SCREW, 1/4-20 UNC HEX HD CAP X 3/8 2
* | 068592-008 | SWITCH DRIVE MICRO 1 23 | 011248-004 | LOCKNUT, 1/4-20 UNC HEX 2
7 | 012798-004 | SWITCH TOGGLE, DPDT MOMMENTARY 1 24 | 104492-000 | CAP, CLEAR PLASTIC 2

UNLESS OTHERWISE NOTED
TORNUE FASTENERS TO UPRIGHT SPEC.
TORQUE FITTINGS TO UPRIGHT SPEC.

#105
#106

Page 50

Parts Manual




104531-001 #2 of 3 Upper Control Box Assembly - AB62 Gas

104051-001 AB62 Work Platform

Upper Control Box Assembly - AB62 Gas
104531-001 #2 of 3

ITEM  PART NUMBER DESCRIPTION

aTy

ITEM | PART NUMBER DESCRIPTION ary

201 | 104516-000 | UPPER CONTROL BOX REF 210 | 065926-012 | CONNECTOR, PLUG 31 SOCKET 1

202 | 029925-002 | CONNECTOR CABLE 1/2 NPT 1 211 | 015790-003 | SOCKET, 16-18 GA 26
203 | 029939-002 |LOCKNUT 1/2 NPT 1 212 | 028800-015 | PLUG, SEALING 5
204 | 100334-000 [ SWITCH, LEVER 1 213 | 104383-000 [ MULTIPLEX TRANSMITTER 1

205 | 066807-001 [ALARM 107DB 1 214 | 011248-002 [LOCK NUT, #8-32 UNC HEX 2
206 | 068132-001 | RELAY, 12 VDC 1 215 | 011708-006 | SCREW, #8-32 UNC RD HD MACH X 3/4 2
207 | 026553-003 [RIVET, POP 3/16 .126-.250 GRIP 1 216 | 013949-003 | WASHER, #10 EXTERNAL STAR 4
208 | 029928-010 [ TERMINAL. STRIP 1 217 | 011826-002 | SCREW, #10-32 UNC RD HD MACH X 1/4 4
209 | 104387-000 | CONNECTOR, 1

Parts Manual Page 51




104051-001 AB62 Work Platform

104531-001 #3 of 3 Upper Control Box Assembly - AB62 Gas

Upper Control Box Assembly - AB62 Gas
104531-001 #3 of 3

ITEM | PART NUMBER DESCRIPTION

aTty

301 | 029610-002 | CONN, FORK 16-14 #8 28
302 | 029610-007 | CONN, FORK 22-16 #8 35
303 | 029616-004 | CONN, FEMALE PUSH 22-16 7
304 | 029617-004 | CONN, MALE PUSH 22-16 2
305 | 029428-099 | WIRE, 18 GA. WHITE AR
306 | 029371-099 | WIRE, 16 GA. YELLOW/GREEN AR
307 | 029601-005 | CONN, RING 22-16 #10 DIA 3
308 | 029601-016 | CONN, RING 22-16 #2 DIA 8

Page 52

Parts Manual



104051-001 AB62 Work Platform

HILIAS

Ci24
NDILINOI 0
B— g
Ello
S8
%]
[4} H
sor 12 08T 3051
o T1El XPOT Lzl
- € o 1A
% - AL
T ® = Ter [ 12l
- 8
-z d0.133NNDD
eyl ® Y3ZIWILdD
'SINIA NO (BININd 1ON 33V S¥LITT ET. —t =]
Z
ATND IININFH3Y 304 3 WMH m m” Al
SYIEWNN 3TN ONINDTIOS SELLTFT T = \ e 14
T \ s Bl
‘310N & \ s L] T
eyl @l \ 18 us
[adl Ll
4! Ell
ovl_ SI : WAV
ari 4 ‘
BT €l \
LET []
86E1 11
1l [
T 3 = s = Iz = [= = =
L01 8 ~ M SR E E W
01 L
Svi 9
hudl S
101 14
001 €
80S1 Z
YOS1 1
‘ON 3N ‘DN NId
¥ d0LJ3NNDD
dOliS
AIN3IAINI 3SIvd 8Ir ON31X3 Wooa 3SIvd WOo8 d35Td
s EIRS ans [4LN
1Ly
1 € O N O 1o 1o
. 2 1 Zle elo (e}
o fo € 1 0 N O v|o v|O
T [ TV
s SIS N S o o
J3IM0d 123138 033dS
XV 1and 0VIH -
A3 = il s le & = CEls s g
2B G &[5 (= S 2R & & 2§ 2 R
Lol—
e S|eEj¥v|e]|t - [ = [= - |= |= |- = |= - = [— =
2 BB ERE[E ® [ g BB R
& [ad mm a0l |~ wor |
[g] 3B m s B w 5 & m m mnn nn
[ X Q000 0000
- mn r L ¢ I E v ¢ T E vz
L B e |0 ol, L —~ 2
[ d T 1
H 03 - AN OINS
033dS Wooa NAH LN
73A37 39v] JLVI0d 39V2
¥ITIIND wwm%w

104531-001 #3 of 3 Upper Control Box Assembly - AB62 Gas

Page 53

Parts Manual




104051-001 AB62 Work Platform

104019-000 #1 of 2 Lower Controller Assembly, Diesel

Lower Controller Assembly, Diesel
104019-000 #1 of 2

ITEM | PART NUMBER
1 | 104271-000

DESCRIPTION
LOWER CONTROLS ENCLOSURE

o
=1
=

ITEM  PART NUMBER DESCRIPTION

20

068132-001

RELAY, 12 VDC

104312-000

CIRCUIT MOUNT

21

029928-010

TERMINAL STRIP

068582-010

CIRCUIT BREAKER, 10 AMP

22

104398-000

RELAY CARD ASSEMBLY

068582-020

CIRCUIT BREAKER, 20 AMP

23

015790-006

CONNECTOR, RECEPTICAL 40 PIN

067652-000

BUTTON PUSH, GREEN

24

015790-011

CONNECTOR, RECEPTICAL 24 PIN TYPE A

064443-001

CONTACT BLOCK, N.O.

25

015790-014

CONNECTOR, RECEPTICAL 24 PIN TYPE B

067654-000

BUTTON PUSH, BLK

26

015790-004

PIN, 16-18 GA

8 | 104499-000

BUTTON PUSH, YELLOW

27

028800-015

PLUG, SEALING

10 | 012798-000

SWITCH, TOGGLE SPDT

28

011709-004

SCREW, #10-24 UNC RD HD MACH X 1/2

11 | 008271-000

GUARD, SWITCH

29

011708-004

SCREW, #8-32 UNC RD HD MACH X 1/2

12 | 064446-003

SWITCH, E-STOP

30

011248-003

LOCKNUT, #10-24 UNC HEX

13 | 064443-002

CONTACT BLOCK, N.C.

31

011248-002

LOCKNUT, #8-32 UNC HEX

14 | 100335-000

KEY SWITCH, KEYED

32

011708-003

SCREW, #8-32 UNC RD HD MACH X 3/8

* | 068807-010

KEY

33

104387-004

CONNECTOR,

15 | 066805-012

CONTACT BLOCK, N.0.-N.C.

34

011709-010

SCREW, #10-24 UNC RD HD MACH X 1 1/4

16 | 100331-000

OIL PRESSURE GUAGE

35

011715-005

SCREW, #6-32 UNC RD HD MACH X 5/8

17 | 100330-000

TEMPERATURE GUAGE

36

011248-032

LOCKNUT, #6-32 HEX

18 | 015752-000

HOUR METER

37

011708-006

SCREW, #8-32 RD HD MACH X 3/4

SN~ —

19 | 104397-000

MULTIFLEX RECEIVER ASSEMBLY

alalalalmalalm el almolal=alo ==

Page 54

Parts Manual




104019-000 #1 of 2 Lower Controller Assembly, Diesel 104051-001 AB62 Work Platform

Parts Manual Page 55



104051-001 AB62 Work Platform

104019-000 #2 of 2 Lower Controller Assembly, Diesel

Lower Controller Assembly, Diesel
104019-000 #2 of 2

ITEM  PART NUMBER DESCRIPTION

aTy

ITEM | PART NUMBER DESCRIPTION aty

201 | 029610-007 | CONN, FORK 22-16 #8 29 209 | 029610-001 | CONN, BUTT 22-18 7

202 | 029610-002 | CONN, FORK 16-14 #8 48 210 | 029617-004 [ CONN, MALE PUSH 22-16 INSULATED 2

203 | 029615-001 | CONN, FEMALE PUSH 22-18 UNINSLATED 21 211 | 029428-099 | WIRE, 18 AWG WHITE AR
204 | 029615-002 | CONN, FEMALE PUSH 16-14 UNINSULATED 8 212 | 029371-099 | WIRE, 16 AWG YELLOW /GREEN AR
205 | 029616-003 | CONN, FEMALE PUSH 10-12 INSULATED 2 213 | 029473-099 | WIRE, 12 AWG WHITE AR
206 | 029616-002 | CONN, FEMALE PUSH 16-14 INSULATED 6 214 | 029472-099 | WIRE, 12 AWG BLACK AR
207 | 029616-004 | CONN, FEMALE PUSH 22-16 INSULATED 11 215 | 029507-099 | WIRE, 12 AWG GREEN AR
208 | 029610-002 | CONN, BUTT 14-16 3

Page 56 Parts Manual




104051-001 AB62 Work Platform

104019-000 #2 of 2 Lower Controller Assembly, Diesel

o

o1

cdal

VITE
i3
H0E
g3

3

SOE
SO0%
007
)
;g%%gggg;;% -
o 7@jm
5007

007

FOE
F0E
(3

p= p= 0
[ 'S [ a1 e
BOE| S8 PRELIEE:] PRELIE-

0 s 8 \D B ] o

JLOE M M
= o

EQ

JLVI0Y 13ddnL

N N N [ B B B

[

€8l

[EEFEEEE] %_,_%_T_?Em%_?Ei_N,N%NEm%%%ﬁm,i

VEBE

R

nooQ

0ot

0

_0uR

SE0E
k4

HS0E

u

i _um
VEBE

(53

E0E|

ON
O‘

SSINVH RIA 30010

JLvi0d 39Y3

B l B

|
I

1EMS

13737 39v3

HOSE

1

i

05

VENS

905E

E (e

X¥

ore
S18

0ENS

53
OF
Qe
O,

CENS

m=o

EEAS

[d od3STd 3ISIVY WOO8 ON3LX3 WOOod 3ISIvy 81r
00E
B 8\ O O\ &\ & i | -
-—01] ¥ j— e1ge (ORI OREG] @y | @y | (@ 5 # & Bl EE
VS0E—{B [€ i— 91IE olle e olllal e
us -—{8lzl— ok
ate—T[s}— o8 -—L[TH—4re ]
LEe—Hz[L— 18 I
8LE E[B— 28E
—TE[E] |
6LE— V|6 — E8E ci8 FEECEEEEEE I EEEEFEELL
R ] —_— EI[oH— oee R R
V43
SCE—0I| ¥ H— BIE
e I SNENENENEN
veE—{T[L}— o ne—8lzb— sz ODNE) &N E = 4
coLzlal— e sE— 1] ece diis 13Y1S LHOTT J
o = s I == (ORI ONIO] @y | @y | @ " ADN39Y3INT o LTINS INIONT 9714 079 TG
LE— P[0T — EE Q@@ @O |®
83 —S[II— #LE €ld d01337138
69— 82— siE - - g
[4,3 -
915-0€3W0 ¥3A3IIZY
7‘mm X3JILINW VLIDIa 8
2SE— [ |L|— BSE
ese Uz 6ot - bl
YSE—HE|E— 09E vEE ® ® ® NN TR il
GGE— ¥ [0T— 1I9E GEE
9s€ —{ S [IT— zo€ vIE MW/@ @/@ MW/ ”@/M/M/M/ [=€8) =]y o1
1se{foler— o - N CNCNSNGN
-~ - @y (@ @@ & @ (@] (@] (@] @
o e dlle o | ¢ blelele (=@ =]
dWY 01
a FEIEN dWaL
g dNOH [=m=]
ﬂ dWv 02
— L
NSOE
R — L

Page 57

Parts Manual



104051-001 AB62 Work Platform

104020-000 #1 of 2 Lower Controller Assembly, Gas

Lower Controller Assembly, Gas

104020-000 #1 of 2

ITEM | PART NUMBER
1 | 104271-000

DESCRIPTION
LOWER CONTROLS ENCLOSURE

o
=1
=

ITEM  PART NUMBER DESCRIPTION

20

068132-001

RELAY, 12 VDC

104312-000

CIRCUIT MOUNT

21

029928-010

TERMINAL STRIP

068582-010

CIRCUIT BREAKER, 10 AMP

22

104398-000

RELAY CARD ASSEMBLY

068582-020

CIRCUIT BREAKER, 20 AMP

23

015790-006

CONNECTOR, RECEPTICAL 40 PIN

067652-000

BUTTON PUSH, GREEN

24

015790-011

CONNECTOR, RECEPTICAL 24 PIN TYPE A

064443-001

CONTACT BLOCK, N.O.

25

015790-014

CONNECTOR, RECEPTICAL 24 PIN TYPE B

067654-000

BUTTON PUSH, BLK

26

015790-004

PIN, 16-18 GA

8 | 066516-010

PLUG, 3/4

27

028800-015

PLUG, SEALING

10 | 012798-000

SWITCH, TOGGLE SPDT

28

011709-004

SCREW, #10-24 UNC RD HD MACH X 1/2

11 | 008271-000

GUARD, SWITCH

29

011708-004

SCREW, #8-32 UNC RD HD MACH X 1/2

12 | 064446-003

SWITCH, E-STOP

30

011248-003

LOCKNUT, #10-24 UNC HEX

13 | 064443-002

CONTACT BLOCK, N.C.

31

011248-002

LOCKNUT, #8-32 UNC HEX

14 | 100335-000

KEY SWITCH, KEYED

32

011708-003

SCREW, #8-32 UNC RD HD MACH X 3/8

* | 068807-010

KEY

33

104387-004

CONNECTOR,

15 | 066805-012

CONTACT BLOCK, N.0.-N.0.

34

011709-010

SCREW, #10-24 UNC RD HD MACH X 1 1/4

16 | 100331-000

OIL PRESSURE GUAGE

35

011715-005

SCREW, #6-32 UNC RD HD MACH X 5/8

17 | 100330-000

TEMPERATURE GUAGE

36

011248-032

LOCKNUT, #6-32 HEX

18 | 015752-000

HOUR METER

37

011708-006

SCREW, #8-32 RD HD MACH X 3/4

SN~ —

19 | 104397-000

MULTIFLEX RECEIVER ASSEMBLY

alalalalmalalm v~ almo|lal=alo=] =

Page 58

Parts Manual




104020-000 #1 of 2 Lower Controller Assembly, Gas 104051-001 AB62 Work Platform

Parts Manual Page 59



104051-001 AB62 Work Platform

104020-000 #2 of 2 Lower Controller Assembly, Gas

Lower Controller Assembly, Gas

104020-000 #2 of 2

ITEM  PART NUMBER DESCRIPTION

aTy

ITEM | PART NUMBER DESCRIPTION aty

201 | 029610-007 | CONN, FORK 22-16 #8 29 209 | 029610-001 | CONN, BUTT 22-18 7

202 | 029610-002 | CONN, FORK 16-14 #8 48 210 | 029617-004 [ CONN, MALE PUSH 22-16 INSULATED 2

203 | 029615-001 | CONN, FEMALE PUSH 22-18 UNINSLATED 21 211 | 029428-099 | WIRE, 18 AWG WHITE AR
204 | 029615-002 | CONN, FEMALE PUSH 16-14 UNINSULATED 8 212 | 029371-099 | WIRE, 16 AWG YELLOW /GREEN AR
205 | 029616-003 | CONN, FEMALE PUSH 10-12 INSULATED 2 213 | 029473-099 | WIRE, 12 AWG WHITE AR
206 | 029616-002 | CONN, FEMALE PUSH 16-14 INSULATED 6 214 | 029472-099 | WIRE, 12 AWG BLACK AR
207 | 029616-004 | CONN, FEMALE PUSH 22-16 INSULATED 11 215 | 029507-099 | WIRE, 12 AWG GREEN AR
208 | 029610-002 | CONN, BUTT 14-16 3

Page 60 Parts Manual




104051-001 AB62 Work Platform

104020-000 #2 of 2 Lower Controller Assembly, Gas

007

T
= S0
1007
g
- E i3
Jo0
B

‘ 7

cdl

2
&

T

1062
%}mm
2007
FVOE
SE
[

i

007

SI0E

SE
NV

T5E SSINVH JaTA 30010 335
SOE

T9E SSINAVH JAIA 30010 335

BI0E

Zle-

EQ
JLVI0Y 133dML

62AS

]

1 I =

TS0E

[ TeTefv s [s [« e [ s]a]nle e[ ]si]ar]eJor e Joe] 12] ze [ee] re[ se] se] e[ o2 oe [oE |

£l

gL
|
18
[s}— -
[S ft— vaee
[V [— B19E
[€f—oriE
L18 2l— sie
9e—Tg] [TF—arie
Le—Hz i} |
BLE—E[B
Emuﬂﬂ 218!
-5 - 1ze—i[sl— oee
g2 —{1[Sh— o
see—i[v [— 6IE
=n: 81E—B € [I— 8E
voe—{TTi}— o Lie—8le— E
soe 28] — 1t o —{ 1] e
9E—HE|B— 2LE |
19—V [0l— eLE
89— S [TT— i€
B9 —{8[2l— oLe -
915-0EN0 JIAIIITY
| s18 X31dILNW Tv1I9I0 |
25— 1]l sse vig
ese 28] — oo -—pre— -
YSE—HE|B— 0% E—B[vH— -
SeE—{{ 7 [0 — 19E SEE—{BE f— w2
95 —{ G [TI— 2o vie—L]el— exE
e —{9fer— ege -—9][Th— e

0ogQ

0ogQ

DﬂLﬂ/

Do 0

07
NOOY

o
"

O~

E
@)

6
T 0E

SSIVH T4 30010

oe
3 <18

&
B

0e

£s
[ES

JLvi0d 39v3

ETN

1
O

O~

E
O

|

,ﬂ T3A37 39V]

1EAS

TOSE

T —

J0%

1

VIgE

3

53

RO)

o8|

dSO0E

NGOE

M S =

VIEE

VaEE

34

dh3

I

TS0E IG0E HSOE = Ln_m7|mm UU‘
m K Wm Wm m VEBE ﬁ m Mmmwm
= =
MO/ OEAS CEAS EENS
¢ oQT T w ¥3ISTY 3SIVY WO08| | ON3LX3 WODg 31V 817
3 =
N 5 (el g e g e 2l = s
NNV NN
O @] @ | (@] @ 5 g K peE gl
Q& |® GRS ©
]
NE ® s
%”% ”%% * qois s o]
O oANo; @ | (@ | @ " AIN3DN3W3 o LTINS INTONT
QU@ PP SIBEREN a3
g
® ® ® @ &\ ®
oo w//e o M/%’/M’/M//M’/ ECe
O (@ @@ G @) (@] (@) | @) | (@
d @ dle ol @ laleele [Sm=]

dWv 01

[=m=]

ﬂ % div 02

Page 61

Parts Manual




104051-001 AB62 Work Platform

104023-000 Fuel Tank Assembly

Fuel Tank Assembly

104023-000
ITEM | PART NUMBER DESCRIPTION aTy
1 104337-000 | FUEL TANK 1
2 | 068982-002 |FILLER CAP 1
4 | 104456-000 | WITHDRAWL TUBE WELDMENT 2
5 | 010178-005 |FITTING, BARBED 1/4 2

%

o

==

62

Page 62

Parts Manual



104025-010 Hydraulic Reservoir Assembly

104051-001 AB62 Work Platform

Hydraulic Reservoir Assembly

104025-010
ITEM | PART NUMBER DESCRIPTION ary ITEM PART NUMBER DESCRIPTION ary
1 | 104265-000 | HYDRAULIC TANK 1 10 | 104414-001 | SHIELD, OIL DRIP 1
2 | 011940-018 |FITTING, ELBOW 12 MP-8MJ 90° 2 11 | 100286-001 | SUCTION STRAINER 2
3 | 100285-000 | FILTER 1 12 | 100288-000 | PLUG, MAGNETIC 1
4 | 012467-006 | PIPE NIPPLE 3/4 NPT X 3 LG 2 13 | 061818-000 | STRAINER 1
6 | 011940-034 | FITTING, ELBOW 12MP-6MJ 90° 1 14 | 011253-008 | SCREW, 5/16-18 UNC HEX HD CAP X 1 2
7 | 011916-008 |FITTING, ELBOW 12FP-12FP 2 15 | 011248-005 [ LOCKNUT, 5/16-18 UNC HEX 2
8 | 011940-020 |FITTING, ELBOW 12MP-12MJ 90° 2 16 | 011939-029 |FITTING, STR 20MP-16MJ 2
9 | 011915-006 | FITTING, TEE 12FP-12FP 1
UNLESS OTHERWISE NOTED
TORNOUE FASTENERS TO UPRIGHT SPEC. #105
TORQUE FITTINGS TO UPRIGHT SPEC. #106
Parts Manual Page 63




104051-001 AB62 Work Platform

104026-000 Rotary Manifold

Rotary Manifold
104026-000

ITEM | PART NUMBER DESCRIPTION aTy ITEM  PART NUMBER DESCRIPTION aTy
1 | 100558-000 [ ROTARY MANIFOLD 1 8 | 011937-003 |FITTING, ELBOW 6FJ-6MJ 2
2 | 011935-003 | FITTING, ELBOW 45° 6MB-6MJ 5 9 | 020343-006 |FITTING, CAP 6FJ 1
3 | 011935-004 | FITTING, ELBOW 45° 8MB-8MJ 1 10 | 011941-027 | FITTING, STRAIGHT 16MB-12MJ 3
4 | 100433-002 | FITTING, ELBOW 45° 4MFFOR-6MB 5 11 | 011941-009 FITTING, STRAIGHT 8MB-6MJ 2
5 | 011934-003 | FITTING, ELBOW 90° 6MB-4MJ 1 12 | 020021-012 |FITTING, PLUG MB12 1
6 | 011934-015 |FITTING, ELBOW 12MB-12MJ 1 14 | 100448-001 | FITTING, TEE 4FFOR-4MFOR 1
7 | 020733-002 | FITTING, TEE 6FJ-6MJ 3 15 | 011935-013 |[FITTING, ELBOW 45° 6MB-4MJ 1

Page 64

Parts Manual




104027-000 Pump, Lift Assembly 104051-001 AB62 Work Platform

Pump, Lift Assembly
104027-000

ITEM | PART NUMBER DESCRIPTION aTy
1 | 104360-000 | PUMP

2 | 015717-002 |FITTING, REDUCER. 8MB-6FB

3 | 011935-015 |FITTING, 45° ADAPTER 12MB-16MJ

4 | 068779-000 | VALVE, CHECK

NN =[N —

W
S

Parts Manual Page 65



104051-001 AB62 Work Platform

104029-001 Pump, Drive Assembly

Pump, Drive Assembly

104029-001
ITEM | PART NUMBER DESCRIPTION ary
1 | 104553-000 | PUMP-HYDRAULIC DRIVE 1
2 | 011934-016 | FITTING - ELBOW 90° 12MB-16MJ 1
3 | 011935-007 |FITTING - ELBOW 45° 12MB-12MJ 3
4 | 011941-010 | FITTING - STRAIGHT 8MB-8MJ 2
5 | 011941-002 | FITTING - STRAIGHT 4MB-6MJ 1
6 | 100432-004 |FITTING - STRAIGHT 6MB-4MFFOR 2
UNLESS OTHERWISE NOTED:
TORGUE FASTENERS TO UPRIGHT SPEC #105
TORGUE FITTINGS TO UPRIGHT SPEC #106
Page 66 Parts Manual



104034-001 Cage Rotate Valve Block Assembly 104051-001 AB62 Work Platform

Cage Rotate Valve Block Assembly
104034-001

ITEM | PART NUMBER DESCRIPTION aTy

1 | 104527-000 | VALVE BLOCK - DUAL COUNTERBALANCE
104527-005 | COUNTER BALANCE VALVE

067489-012 | SHUTTLE VALVE

011934-003 |FITTING, ELBOW 6MB-4MJ 90°
011941-004 | FITTING, STRAIGHT 6MB-4MJ

wrnd|ome | >

[NCY [ \CY [ g N

Va

Parts Manual Page 67



104051-001 AB62 Work Platform

Valve Block Assembly - Brake, Axle Lock, 2-Speed

104036-001

ITEM | PART NUMBER DESCRIPTION

1

100770-001

VALVE BLOCK, BRAKE, AXLE LOCK, 2-SPEED

o
=1
=

A

100770-006

SOLENOID VALVE UNIT

104525-006

COIL

100770-005

CHECK VALVE

100770-008

ORIFICE

100770-007

ORIFICE

011935-001

FITTING, ELBOW 45° 4MB-4MJ

011934-003

FITTING, ELBOW 90° 6MB-4MJ

G |lw|O|O|w| *

100432-002

FITTING, ELBOW 45° 4MFOR-4MB

Bl == IND[w|w|—

Page 68

104036-001 Valve Block Assembly - Brake, Axle Lock, 2-Speed

0

S

U=

5

NS

O

A

@
v,

%
\

L

%,

NEANNNN

AN

Parts Manual



104529-000 Drive Block Assembly 104051-001 AB62 Work Platform

Drive Block Assembly
104529-000

1 104529-001 | DRIVE BLOCK 3 | 011934-011 |FITTING-ELBOW 90° 10MB-10MJ

104525-006 | DIRECTIONAL VALVE 011934-015 |FITTING-ELBOW 90° 12MB-12MJ

JErg Y B NN

FNGNCY O
~N|o| >

A
B | 104529-005 |FLOW DIVIDER/COMBINER 011941-020 | FITTING-STRAIGHT 12MB-12MJ
2 | 015736-005 | FITTING-ELBOW 90° 10MB-10MJ LONG 100432-002 | FITTING-STRAIGHT 4MB-4MFFOR

UNLESS OTHERWISE NOTED
TOROUE FASTENERS TO UPRIGHT SPEC. #105
TORQUE FITTINGS TO UPRIGHT SPEC. #106

Parts Manual Page 69



104051-001 AB62 Work Platform

104525-000 Manifold, Main

Manifold, Main

104525-000
ITEM | PART NUMBER DESCRIPTION aTy ITEM PART NUMBER DESCRIPTION aTy
1| 104525-001 | VALVE BLOCK ASSEMBLY, MAIN 1 F | 104525-011 | RELIEF VALVE 1
2 | 063965-001 | PLUG, GAGE PORT 9 G | 104525-017 | SEQUENCE VALVE 1
3 | 011941-005 |FITTING, STRAIGHT 6MB-6MJ 19 H | 104525-014 | SOLENQID VALVE UNIT 1
4 | 011939-021 [FITTING, STRAIGHT 12MP-12MJ 1 * | 104525-005 | COIL 1
A | 064841-000 | CHECK VALVE 7 | | 104525-015 | SOLENOID VALVE UNIT 1
B | 104525-010 | RELIEF VALVE 1 * | 104525-005 | COIL 1
C | 104525-007 | PROPORTIONAL VALVE UNIT 2 J | 104525-013 | SOLENQID VALVE UNIT 1
* | 104525-006 | COIL 2 * | 104525-005 |COIL 1
D | 104525-012 [FLOW CONTROL VALVE 1 K | 104525-016 | SOLENOID 1
E | 104525-009 | RELIEF VALVE 1 L | 104525-008 | CHECK VALVE 2

=

T T

B

T e e 1, o

DEE ®EE

PO Mo @ &

Page 70

Parts Manual




104528-000 Swing Drive Valve Block Assembly

104051-001 AB62 Work Platform

Swing Drive Valve Block Assembly
104528-

ITEM | PART NUMBER

DESCRIPTION

aTty

1 | 104528-001 | SWING DRIVE VALVE BLOCK 1
A | 104528-005 | COUNTER BALANCE VALVE 1
B | 067489-012 | SHUTTLE VALVE 1
2 | 011941-005 |FITTING, STRAIGHT 6MB-6MJ 2
3 | 011941-002 |FITTING, STRAIGHT 4MB-6MJ 1

Parts Manual

Page 71



104051-001 AB62 Work Platform 104037-002 Riser Cylinder Assembly

Riser Cylinder Assembly

104037-002
1 104260-001 |RISER CYLINDER 1
* 1 104260-011 | SEAL KIT, RISER CYLINDER
A | 100555-015 | COUNTER BALANCE VALVE 1
2 | 011941-005 |FITTING, STRAIGHT 6MB-6MJ 2
3 | 102477-009 | ORFICE ASSEMBLY 1

UNLESS OTHERWISE NOTED
TURUUE FASTENERS TO UPRIGHT SPEC. #105
TORUUE FITTINGS TO UPRIGHT SPEC. #106

Page 72 Parts Manual



104038-001 Extend Cylinder

104051-001 AB62 Work Platform

Extend Cylinder
104038-001

ITEM | PART NUMBER DESCRIPTION

1

104255-001

EXTEND CYLINDER

aTty

*

104255-011

SEAL KIT, EXTEND CYLINDER

104255-012

COUNTER BALANCE VALVE

011941-005

FITTING, STRAIGHT MB6-MJ6

011941-009

FITTING, STRAIGHT MB8-MJ6

Slw(rd|>

011937-003

FITTING, ELBOW SWIVEL 6FJ-6MJ

R [ (NG Y

Parts Manual

Page 73



104051-001 AB62 Work Platform

104039-001 Boom Cylinder

Boom Cylinder
104039-001

ITEM | PART NUMBER DESCRIPTION
1 | 104256-001 | BOOM CYLINDER

aTty

* | 104256-011 | SEAL KIT, BOOM CYLINDER

A | 100555-015 | COUNTER BALANCE VALVE
2 | 011941-005 |FITTING, STRAIGHT MB6-MJ6

Page 74

Parts Manual



104040-001 Jib Cylinder 104051-001 AB62 Work Platform

Jib CGylinder

104040-001
ITEM | PART NUMBER DESCRIPTION aTy
1 104257-001 | JIB CYLINDER 1
* | 104257-011 | SEAL KIT, JIB CYLINDER
A | 104257-014 | RELIEF VALVE VALVE 1
B | 100555-015 | COUNTER BALANCE 1
2 | 011941-002 |FITTING, STRAIGHT MB4-MJ6 2

Parts Manual Page 75



104051-001 AB62 Work Platform 104041-001 Level Cylinder

Level Cylinder

104041-001
ITEM | PART NUMBER DESCRIPTION aTy
1 104258-001 |LEVEL CYLINDER 1
* 1 104258-011 | SEAL KIT, LEVEL CYLINDER
A | 100555-015 | COUNTER BALANCE VALVE 2
2 | 100432-002 | FITTING, MB4-MFOR4 2
3 | 100435-001 |FITTING, ELBOW FFOR4-MFOR4 2

Page 76 Parts Manual



104042-001 Master Cylinder Assembly

104051-001 AB62 Work Platform

Master Cylinder Assembly

104042-001

ITEM | PART NUMBER DESCRIPTION

1

104258-001

LEVEL CYLINDER

aTty

*

104258-011

SEAL KIT, LEVEL CYLINDER

100555-015

COUNTER BALANCE VALVE

011941-002

FITTING, STRAIGHT 4MB-6MJ

011937-003

FITTING, ELBOW 6FJ-6MJ 90°

Slw(rd|>

100432-002

FITTING, 4MB-4MMORB

NI (NN

Parts Manual

Page 77



104032-000 Control Cable

ary
85 FT
48

015790-012 | CONNECTOR, PLUG 24 CONTACT
065926-012 | CONNECTOR, PLUG 31 CONTACT

029433-099 | CABLE, 18 GA 24 COND
015790-003 | SOCKET CONTACT 16-18

015790-013 |BOOT, PLUG
028800-015 | PLUG, SEALING

1
2
3
4
5
6

Gontrol Cable
104032-000

ITEM | PART NUMBER DESCRIPTION

104051-001 AB62 Work Platform

® 6 6 6
ONONONONONG),
@ © 0 6
® @@ 06 6
® ® 6 60 6

Parts Manual

AvE dIdiS
€
- 1€
- 0
- B
- B
-
IHv/O 92
B &
LHUNSD e
- &
-z
033/M18 12
IB/IHM 02
N#I/03 Bl
LHvM8 8l
B/90 L
L
03/IHW Gl
nme vl
033/980 €l
90 el
X78/ND 11
)
LHM/18/03 6
034/5718/1HM 8
034/LHN/8 L
¥8/03 9
Naf/940 5
1HA v
03 €
N9 [4
218 1

AIv8 dIdLS
——
W€
8/033
BE
THA/M8
THANSD é @
N3D/930
NN
N8/930 @ @
1HA/03Y @
THR
/ 8/m8
/ ENZE ‘ V
| THA/18 @ e e
N
AV B/03
033/ 1HR @
0=3/T18 @ mu
N&D
058/ 18/1HR
me V
8/ 1HM é ‘e e
8
033/ 1H/18
033/990
ND/033 é mv

4

Page 78



104032-000 Control Cable 104051-001 AB62 Work Platform

NOTES:

Parts Manual Page 79



104051-001 AB62 Work Platform

104046-011 #1 of 3 Hose Kit

Hose Kit
104046-011 #1 of 3

ITEM | PART NUMBER DESCRIPTION ary ITEM PART NUMBER DESCRIPTION aTy
1 062192-083 |1/4 HOSE ASSY X 83 4C7S 6FJX-6FJX 2 13 | 068963-090 |5/8 HOSE ASSY X 90 10C13 10FJX-10FJX 1
2 | 102403-040 | 1/4 HOSE ASSY X 40 4M3K 4FFORX-4FFORX 2 14 | 068963-099 | 5/8 HOSE ASSY X 99 10C13 10FJX-10FJX 1
3 | 102403-034 | 1/4 HOSE ASSY X 34 4M3K 4FFORX-4FFORX 2 15 | 068963-095 |5/8 HOSE ASSY X 95 10G13 10FJX-10FJX 1
4 | 102403-057 | 1/4 HOSE ASSY X 57 4M3K 4FFORX-4FFORX 2 16 | 068963-109 |5/8 HOSE ASSY X 109 10C13 10FJX-10FJX 2
5 | 100424-059 |1/4 HOSE ASSY X 59 4M2T 4FFORX-4FFORX 1 18 | 102421-029 | 3/4 HOSE ASSY X 29 12C13 12FJX-12FJX90° 1
6 | 068737-038 |1/4 HOSE ASSY X 38 4C7S 4FJX-4FJX 2 19 | 102421-038 | 3/4 HOSE ASSY X 38 12C13 12FJX-12FJX90° 1
7 | 068737-073 | 1/4 HOSE ASSY X 73 4C7S 4FJX-4FJX 1 20 | 063469-092 |3/8 HOSE ASSY X 92 6C7S 6FJX-6FJX 4
8 | 100424-040 [1/4 HOSE ASSY X 40 4M2T 4FFORX-4FFORX 2 21 | 020032-001 |FITTING, TEE 4MJ-4MJ-4MJ REF
9 | 063469-055 | 3/8 HOSE ASSY X 55 6C7S 6FJX-6FJX 1 22 | 100436-001 |FITTING, TEE 4MFOR-4MFOR-4MFOR REF
10 | 063469-042 | 3/8 HOSE ASSY X 42 6C7S 6FJX-6FJX 2 23 | 020032-003 | FITTING, TEE 6MJ-6MJ-6MJ REF
11 | 068963-084 | 5/8 HOSE ASSY X 84 10C13 10FJX-10FJX 9 24 | 100424-032 | 1/4 HOSE ASSY X 32 4M2T 4FFORX-4FFORX 1
12 | 068963-082 |5/8 HOSE ASSY X 82 10C13 10FJX-10FJX 1

Page 80 Parts Manual




104046-011 #I of 3 Hose Kit 104051-001 AB62 Work Platform

e

ORIVE MOTOR
RIGHT REAR
DRAIN l
= PILO
a
—
B
BRAKE
BRAKE
A
—=
l -
DRIVE MOTOR
LEFT REAR

|
/@

DRIVE BLOCK

RFB RRB P2 RFA RRA SR
LFA LRA LFB LRB

Ly

CYLINDER

FLD

XLE

AXLE
CYLINDER
G

DRIVE MOTOR
RIGHT FRONT
ORIVE MOTOR
LEFT FRONT

STEERING
CYLINDER
RIGHT
O
e,
LEFT

Parts Manual Page 81




104051-001 AB62 Work Platform

104046-011 #2 of 3 Hose Kit

Hose Kit
104046-011 #2 of 3

ITEM | PART NUMBER DESCRIPTION ary ITEM PART NUMBER DESCRIPTION QaTy
200 | 104510-000 | TUBE ASSEMBLY - HYDRAULIC 1 210 | 104436-061 |3/4 HOSE ASSY X 61 12C13 12FJX90°-12FJX90° 1
201 | 063469-032 |3/8 HOSE ASSY X 32 6C7S 6FJX-6FJX 1 211 | 068737-056 |1/4 HOSE ASSY X 56 4C7S 4FJX-4FJX 1
202 | 104437-087 | 1/2 HOSE ASSY X 87 8M3K BFJX-8FJX 1 212 | 102404-066 |1/4 HOSE ASSY X 66 4M2T 4FFORX-4FFORX90°S 1
203 | 062192-094 | 1/4 HOSE ASSY X 94 4C7S 6FJX-6FJX 2 213 | 100424-065 |1/4 HOSE ASSY X 65 4M2T 4FFORX-4FFORX 1
204 | 068739-098 |1 HOSE ASSY X 98 16C4 16FJX-16FJX 2 214 | 062192-133 [1/4 HOSE ASSY X 133 4C7S 6FJX-6FJX 2
205 | 068763-121 |1/4 HOSE ASSY X 121 4C7S 4FJX-6FJX 1 215 | 067682-022 | 1/2 HOSE ASSY X 22 8FJX-8FJX90 2
206 | 104458-099 |3/4 HOSE ASSY X 99 12C1T 12FJX-12FJX 1 216 | 068965-093 | 3/8 HOSE ASSY X 93 6M3K 6FJX-6FJX90° 1
207 | 064156-151 | 1/2 HOSE ASSY X 151 8C7S 8FJX-8FJX 1 217 | 068965-097 | 3/8 HOSE ASSY X 97 6M3K 6FJX-6FJX90° 1
208 | 104458-137 |3/4 HOSE ASSY X 137 12C1T 12FJX-12FJX90° 1 218 | 100424-023 | 1/4 HOSE ASSY X 23 4M2T 4FFORX-4FFORX 2
209 | 104436-059 |3/4 HOSE ASSY X 59 12C13 12FJX90°-12FJX90° 1 219 | 068763-027 | 1/4 HOSE ASSY X 27 4C7S 4FJX-6FJX 1
Page 82 Parts Manual




104046-011 #2 of 3 Hose Kit 104051-001 AB62 Work Platform

(e}
HYDRAULIC TANK
@]
=
i~
SN

ROTARY MANIFOLD
(TOP ONLY SHOWN
FOR CLARITY)

0/

[ AUX
POWER UNIT
1)

MAIN VALVE BLOCK

e

ROTATOR

Parts Manual Page 83



104051-001 AB62 Work Platform

104046-011 #3 of 3 Hose Kit

Hose Kit
104046-011 #3 of 3

ITEM | PART NUMBER DESCRIPTION

300

104440-305

3/8 HOSE ASSY X 305 6M3K 6FJX-6FJX

o
=1
=

301

068965-475

3/8 HOSE ASSY X 475 6M3K 6FJX-6FJX 90°

302

104440-449

3/8 HOSE ASSY X 449 6M3K 6FJX-6FJX

303

104508-848

1/4 HOSE ASSY X 848 4C7S 6FJX-6FJX 45°

304

062192-427

1/4 HOSE ASSY X 427 4C7S 6FJX-6FJX

305

102400-467

1/4 HOSE ASSY X 467 4M3K 4FFORX4FFORX 90°

306

068763-827

1/4 HOSE ASSY X 827 4C7S 4FJX-6FJX

307

068737-067

1/4 HOSE ASSY X 67 4C7S 4FJX-4FJX

NN NN NN NN

Page 84

Parts Manual



104051-001 AB62 Work Platform

104046-011 #3 of 3 Hose Kit

[

]
-

=
.
1X3

d 4

=2 OlO)
13

v OlO)
o
1x3

®
@

| T ()

/
:

! ®
k # , ) &)
k /o v o0
® @ @ 2

23078 3AWA NIVW

h
—
]
&

—0

ith
=
5
o]

d30NITTAD WODd

ja
aj U
]
o131
S3ONITTAD J3LSVW
bt 1X3
A 13
$3ONI AT S3SIY
) ;ﬁ
—— @)
© 13|

J3ONITAD ON3LX3

]
0|13y

d30NITAD EA3T

d30NITAD 8IF

| INTVA
¢k 31vioy 39v)

Iy

Jo.1v10y

Page 85

Parts Manual



104051-001 AB62 Work Platform 1104555-000 Tire/Wheel Assembly

Tire/Wheel Assembly
1104555-000

ITEM | PART NUMBER DESCRIPTION aTy
1 | 100091-001 | WHEEL, 19.5 X 12 9 HOLE
2 | 100092-000 |TIRE, 19.5 X 15 NHS 14 PLY
3 | 012282-001 | VALVE STEM

R [

(RIGHT HAND SHOWN,
LEFT HAND REVERSED)

A

NOTE TIRE LUG ‘
PATTERN NDTES:

1. FILL TIRE & WHEEL ASSY WITH 115-120 FL. 0Z. OF
TRAC SEAL (OR ERQUIV) TIRE SEALANT.
INFLATE TO 80 PST MIN TIRE PRESSLRE.
—-TRAC SEAL REQ. WT.= 12.5 - 13.5 LBS (REF)

A BRAND BACKSIDE OF TIRE/WHEEL ASSY

AS FOLLOWS:
"UPRIGHT BKT”
\

SPACE TIRE SEALANT

LAST DIGIT OF

YEAR WHEN TIRE LETTER CORRESPONDING

WAS FILLED. TO MONTH: CJAN=A ETC)
PART NO. OESCRIPTION

104555-001 | RIGHT HAND CAS SHOWN)

104555-000 | LEFT HAND (REVERSE WHEEL )

Page 86 Parts Manual



104555-002 Polyfilled Option Tire/Wheel Assembly 104051-001 AB62 Work Platform

Tire/Wheel Assembly
104555-002 Polyfilled Option

ITEM | PART NUMBER DESCRIPTION aTy
1 | 100091-001 | WHEEL, 19.5 X 12 9 HOLE
2 | 100092-000 |TIRE, 19.5 X 15 NHS 14 PLY
3 | 012282-001 | VALVE STEM

R [

(RIGHT HAND SHOWN,
LEFT HAND REVERSED)

NOTE TIRE LUG NOTES :
PATTERN

1. FILL TIRE & WHEEL ASSY WITH 335 LBS MIN
345 LBS MAX OF POLYFILL OR EQUIVALENT

BRAND BACKSIDE OF TIRE/WHEEL ASSY

AS FOLLOWS:
"UPRIGHT 6KP”
\

SPACE POLY-FILLED

LAST DIGIT OF

YEAR WHEN TIRE LETTER CORRESPONDING

WAS FILLED. TO MONTH: CJAN=A ETC)

PART NO. BESCRIPTION

104555-003 | RIGHT HAND CAS SHOWN)

104555-002 | LEFT HANO (REVERSE WHEEL)

Parts Manual Page 87



104051-001 AB62 Work Platform 104485-000 Motion Alarm Option

Motion Alarm Option

104485-000
ITEM PART NO. PART/MATERIAL DESCRIPTION QTy.
1 066807-004 |ALARM - 112 db 1
2 | 029616-002 | CONN F PUSH 16-14 GA 1
3 | 029452-099 |WIRE 16 GA BLK FT 6
4 | 011252-004 | SCREW HHC 1/4-20 UNC X 1/2 1
5 | 011240-004 | WASHER, FLAT 1/4 1
6 | 029617-002 | CONN M PUSH 16-14 GA 1

EXISTING WIRE TO
BRAKE SOLENDID

(|

BRAKE
SOLENDID o TMPER

Page 88 Parts Manual



104486-000 Flashing Beacon, Option 104051-001 AB62 Work Platform

Flashing Beacon, Option

104486-000
1 012848-004 | FLASHING STROBE LIGHT 2 5 | 011248-003 | LOCKNUT #10-24 UNC ESNA 4
2 | 013283-002 | CABLE TY WRAP 6 | 029610-002 |CONN FORK 16-14GA 1
3 | 029496-099 | WIRE 2 COND 16 GA T 16 7 | 029620-002 | CONN BUTT 16-14GA 6
4 | 011709-008 | SCREW #10-24 X UNC X 1 LG 4 8 | 029620-002 | DIODE, 5 AMP 1

3716 DIA
2 HOLES

174 UIA HOLE FOR WIRING
CENTER HOLE AS REUQUIRED
AVOTD REINFORCING

RIB IN COVER

COUNTERWEIGHT

TYP WIRE
ROUTING HOLE LAYDOUT

TYP EACH SIDE

COVER
SUPPORT RIB

TYPICAL WIRING
INSTDE COVER

WHT WHT
BLK BLK \6}
o A
o! 0?2
o E

BATTERY ISOLATOR

Parts Manual Page 89



104051-001 AB62 Work Platform 104487-000 Generator Option, Diesel

Generator Option, Diesel
104487-000

1 | 104394-000 | VALVE, RELIEF 25 | 029620-003 | CONN. BUTT 10-12 GA.

=]
=
~<

1
2 | 104395-000 | VALVE, DIRECTIONAL, 3-WAY 1 26 | 011252-006 | SCREW, HHC 1/4-20 UNG x 3/4”

3 | 102458-001 | GENERATOR 1 27 | 011238-004 |WASHER, 1/4” SPLIT LOCK

4 | 068965-025 | 3/8 HOSE ASSEMBLY X 25" 6M3K 6FJX-6FJX 90° 1 28 | 014252-006 | INSERT, 3/8-16 UNC

5 | 104440-026 |3/8 HOSE ASSEMBLY X 26” 6M3K BFJX-BFJX 1 29 | 011941-009 | FITTING, STRAIGHT 8MB-6MJ

6 | 068965-024 |3/8 HOSE ASSEMBLY X 24” 6M3K 6FJX-BFJX 90° 1 31 | 011941-005 | FITTING, STRAIGHT 6MB-6MJ

7 | 104475-023 [1/2 HOSE ASSEMBLY X 23" 8M3K 8FJX-8FJX 90° 1 32 | 011934-004 | FITTING, ELBOW, 90° 6MB-6MJ

8 | 104475-098 [1/2 HOSE ASSEMBLY X 98" 8M3K 8FJX-8FJX 90° 1 33 | 011937-004 | FITTING, ELBOW 90° SWIVEL 8FJ-8MJ
10 | 012865-099 | WIRE LOOM 3/4” 15 34 | 011941-010 |FITTING, STRAIGHT 8MB-8MJ

11 | 029925-000 [ CONNECTOR, CABLE 1/2” 2 35 | 020733-003 |FITTING, TEE SWIVEL 8FJ-8MJ

12 | 102461-000 | CONNECTION BOX 1 36 | 104477-000 | RETAINER, VALVE

13 | 100320-099 | CONT, CABLE 3-12GA T 10 37 | 104476-000 | SPACER, RELIEF VALVE

14 | 026614-000 | FEMALE PLUG 1 38 | 011920-002 | PLUG, 1/4 NPT SOC HEAD
15 | 102460-001 |BOX COVER 1 39 | 029704-020 | FUSE, 20 AMP AGC
16 | 068132-001 | RELAY 1 40 | 015952-000 | FUSE HOLDER, INLINE

1

3

17 | 029931-005 | CONN. FEM PUSH INSUL .25 10-12 GA 41 | 011935-003 | FITTING, ELBOW 45° 6MB-6MJ
18 | 029931-003 | CONN. FEM PUSH INSUL .25 14-16 GA 42 | 029825-002 | DIODE, 5 AMP

G Y [FOCY) TG G DI U [ DI [ Y (NG P Y Y B DR I Y KV NN S A SR )

19 | 029454-099 |WIRE 16 GA. RED . 4 43 | 104399-000 | GUARD, SWITCH

20 | 011252-024 | SCREW, HHC 1/4-20 UNC x 3 2 44 | 012797-000 | SWITCH, TOGGLE SPDT MAINTAINED
21 | 029601-020 [ CONN, RING 1/4 DIA. (10-12 GA.) 2 45 | 029610-007 | CONN, FORK 22-16 #8

22 | 029452-099 |WIRE 16 GA. BLACK Fl. .25 46 | 063955-001 | PLUG, VALVE CAVITY

23 | 029601-015 [ CONN. RING 3/8 DIA. (14-16 GA.) 1 47 | 019935-004 | FITTING, ELBOW 45° 8MB-8MJ

24 | 011252-016 | SCREW, HHC 1/4-20 UNG x 2 2

~
< < (8)
\ \ R R -
\ \ .
~ ~ \
\ \ -
~ ~ v
A REPLACE EXISTING TOP 7 FITTINGS ON MAIN VALVE BLOCK WITH ITEM 41\ \ /
~

~

REMOVE EXISTING HOSE TO TOP PORT#3 DN VALVE BLOCK AND CONNECT TO ~

FRONT PORT ON RELIEF VALVE. \

AMDUNHNE HARDWARE SUPPLIED WITH GENERATER.

Page 90 Parts Manual



104487-000 Generator Option, Diesel 104051-001 AB62 Work Platform

WIRE NO. 116 FROM BT3-04
ON DMT30
O3

O2
O1

70 GROUND

UPPER CONTROLLER DETAIL

GENERATOR

TO #3 PORT (HIGH/FLOW)
MAIN VALVE BLOCK

I 3-WAY SOLENIOD

J , Tt J\MVALVE

T RELIEF
<> VALVE
i } 7 2700 PSI

HYDRALULIC SCHEMATIC
B (+) 12 VOC (AUXILLARY BATTERY)

O

® GO
PIN 19 ON 40 PIN CONNECTOR
CONNECTOR "D"
RED/BLK ! 16 GA. RED
24 COND/18 GA CABLE
RED LN ()
WHT J WHT
3
L BLK — BLK H 30
@ GRN — GRN
L RED g7A
BLU
16 GA. BLACK & 87 8
—
BLACK

WIRING DIAGRAM

Parts Manual Page 91



104051-001 AB62 Work Platform

104487-001#1 Generator Option, Gasoline

Generator Option, Gasoline
104487-001#1

ITEM |  PARTNO.
1 | 104394-000

PART/MATERIAL DESCRIPTION
VALVE, RELIEF

ITEM
25

PART NO.
029620-003

PART/MATERIAL DESCRIPTION
CONN. BUTT 10-12 GA.

=]
=
~<

104395-000

VALVE, DIRECTIONAL, 3-WAY

26

011252-006

SCREW, HHC 1/4-20 UNC x 3/4”

102458-001

GENERATOR

27

011238-004

WASHER, 1/4” SPLIT LOCK

068965-025

3/8 HOSE ASSEMBLY X 25” 6M3K 6FJX-6FJX 90°

28

014252-006

INSERT, 3/8-16 UNC

104440-026

3/8 HOSE ASSEMBLY X 26” 6M3K 6FJX-6FJX

29

011941-009

FITTING, STRAIGHT 8MB-6MJ

068965-024

3/8 HOSE ASSEMBLY X 24” 6M3K 6FJX-6FJX 90°

31

011941-005

FITTING, STRAIGHT 6MB-6MJ

104475-023

1/2 HOSE ASSEMBLY X 23” 8M3K 8FJX-8FJX 90°

32

011934-004

FITTING, ELBOW, 90° 6MB-6MJ

8 | 104475-098

1/2 HOSE ASSEMBLY X 98” 8M3K 8FJX-8FJX 90°

33

011937-004

FITTING, ELBOW 90° SWIVEL 8FJ-8MJ

10 | 012865-099

WIRE LOOM 3/4”

34

011941-010

FITTING, STRAIGHT 8MB-8MJ

11 | 029925-000

CONNECTOR, CABLE 1/2”

35

020733-003

FITTING, TEE SWIVEL 8FJ-8MJ

12 | 102461-000

CONNECTION BOX

36

104477-000

RETAINER, VALVE

13 | 100320-099

CONT. CABLE 3-12GA

37

104476-000

SPACER, RELIEF VALVE

14 | 026614-000

FEMALE PLUG

38

011920-002

PLUG, 1/4 NPT SOC HEAD

15 | 102460-001

BOX COVER

39

029704-020

FUSE, 20 AMP AGC

16 | 068132-001

RELAY

40

015952-000

FUSE HOLDER, INLINE

17 | 029931-005

CONN. FEM PUSH INSUL .25 10-12 GA

41

011935-003

FITTING, ELBOW 45° 6MB-6MJ

18 | 029931-003

CONN. FEM PUSH INSUL .25 14-16 GA

42

029825-002

DIODE, 5 AMP

19 | 029454-099

WIRE 16 GA. RED

43

013540-001

WIRE NUT, YELLOW 12-16

20 | 011252-024

SCREW, HHC 1/4-20 UNC x 3

44

012797-000

SWITCH, TOGGLE SPDT MAINTAINED

21 | 029601-020

CONN, RING 1/4 DIA. (10-12 GA.)

45

029610-007

CONN, FORK 22-16 #8

22 | 029452-099

WIRE 16 GA. BLACK

46

104399-000

GUARD, SWITCH

23 | 029601-015

CONN. RING 3/8 DIA. (14-16 GA.)

47

063955-001

PLUG, VALVE CAVITY

24 | 011252-016

SCREW, HHC 1/4-20 UNC x 2

48

011935-004

FITTING, ELBOW 45° 8MB-8MJ

N NI I N I R I R N I I I I Y Y Y I I E N AN A Y

Page 92

Parts Manual



104051-001 AB62 Work Platform

104487-001#1 Generator Option, Gasoline

WIRE NO. 116 FROM BT3-04

SZ°\ O3 N DMT30
A

UPPER CONTROLLER DETAIL

REMOVE EXISTING HOSE TO TOP PORT#3 ON VALVE BLOCK AND CONNECT TO

FRONT PORT ON RELIEF VALVE.

REPLACE EXISTING TOP 7 FITTINGS ON MAIN VALVE BLOCK WITH ITEM 41.

AMI]JNTING HARDWARE. SUPPLIED WITH GENERATER.

/N
/A

Page 93

Parts Manual



104051-001 AB62 Work Platform

104487-001#1 Generator Option, Gasoline

(23)(+) 12 VDU (AUXILLARY BATTERY)

FROM
PIN 19 ON 40 PIN CONNECTOR
CONNECTOR “D*

RED/BLK
24 COND/18 GA CABLE

RED
WHT
| BLK
GRN
| RED
BLU

BLACK

WIRING DIAGRAM

T0 #3 PORT (HIGH/FLOW)
MAIN VALVE BLOCK

3-WAY SOLENIOD
ALVE

AN

RELIEF
VALVE
:l'"l | 2700 PSI

|

ot

HYDRAULIC SCHEMATIC

Page 94

Parts Manual



104051-001 AB62 Work Platform

104487-001#1 Generator Option, Gasoline

¥ W3LI
[ wm_m_”:_”_ aav

JILVW3IHOS INIONT

€y WILT LNN 33IM HLIM

ST NId 1V 33IM 440 dv2

|
/ = 1
e |
e
81 NId WOM4 JHIN 35T -
NP —© T8/ LHA
Bl e 2
A8 ® .
v ® (5]
€ ® = T
o ) ©
oyt i A3 ® o |
iEX S
(Y AV 9dTToY - N
i (AN =1
ﬁJ AT ® ©) / T |-
¥ s
sogpen | S \@\@ Lt _fg,
N&9 S) 033/LHV/X8
e e =17
ALY [F S878nd &
TILI0HHL Q S) 5
= O o I =
w ot E PNC) WAy e
and| = —A\/ N
T._ R NG 5 @@ NaD (033ds HOTH)INEa0, [ER2LH m
et sl v T © ) |”Hnw ar
03 930 e 1 RS a o
18 ~ =
— L ® _ m = ENTET
TE © m
® ® 61
o N/ |
e O M o1ovos v
1HA/TT8 G E0NS 39v9 d30NES 3w\ A0LOW =
SF16/NaD SR 0 INIVEREL\  d3LAVIS s
0 NdJ HILIMS W
3 13, A1IIND
E:um___.w._z"H_ SS3d 10 g > ETIBIND B80T 0L
HOLMHS = |
v Hm_._n AUNGIAISIO = / \
_I—W e =
TN =
= A VOE m (i)
o Vo (ISR dv) 3LTHA |
X
o |yt &
= Vo 01 03 WD ol &
— o
N CT
>n8 0L NMDXD m_l__l_ﬁ__H_Z m_Z”_”me_

Page 95

Parts Manual



104051-001 AB62 Work Platform

104488-000 Dual Fuel Installation Option

Dual Fuel Installation Option

104488-000

ITEM |  PARTNO.
1 | 100228-000

PART/MATERIAL DESCRIPTION
DUAL FUEL KIT

o
=
=<

ITEM
26

PART NO.
0(LP-60)

PART/MATERIAL DESCRIPTION
HOSE 3/41.D. X 84 LG

QTy.

27

067615-070

COUPLING, FUEL HOSE

28

0(LP-12A)

HOSE, 1/8 VACUUM

29

0(LP-53B)

FITTING, STRAIGHT, 8MP-3/4 BARB

30

100777-005

HOSE, 2-1/2” |.D.

FT.5

31

0-

FITTING, STRAIGHT, 4MP-4FP

32

0-

FITTING, 90°, 4AMP-6MB SAE CONE

33

012797-000

SWITCH, TOGGLE

REF

34

011252-006

SCREW, HHC 1/4-20 UNC X 3/4 LG

35

011238-004

WASHER, 1/4 SPLIT LOCK

36

011240-004

WASHER, 1/4 FLAT

37

027934-003

FUEL TANK, PROPANE

38

027823-000

TANK MOUNTING BRACKETS

39

011254-008

SCREW, 3/8-16 UNC HEX HD CAP X 1 LG

COINININININ

2 | 067615-074 |FITTING, TEE, 4MP-4FP-4FP

3 0(LP-23) |FITTING, STRAIGHT, 4MP-6MB SAE CONE

4 O(LP-7)  [FITTING, 90°, 4MP-4FP

5 | 067615-075 |[HYDROSTATIC RELIEF VALVE

6 0(LP57A) |HOSE ASSY, 3/8 X 96 LG (HIGH PRESSURE)
7 0(LP-4) | SWIVEL JOINT 6FP-6MP

8 0(LP-21) |FITTING, TEE, 4FP-4MP-4FP

9 0(LP-30) |FITTING, 90° 4MP-1/8 BARB

10 0(LP-33) |FITTING, 45°, 4MP-6MB SAE CONE

11 0(LP-45) |FITTING, 3/8 SCH80 NIPPLE X 3 LG

12 0(LP-62) |FITTING, STRAIGHT, 6FP-6FP

13 0(LP-8) |FITTING, 90°, 4MP-6MJ

14 0(LP-57) |HOSE ASSY, 3/8 X 72 LG (HIGH PRESSURE)
15 0(LP-37) |FITTING, STRAIGHT, 6MP-4FP

40

011240-006

WASHER, 3/8 FLAT

16 | 067615-052

FUEL SHUT OFF SOLENOID/FILTER

41

011248-006

LOCKNUT, 3/8-16 UNC HEX

_| =
oo

17 | O(LP-53A)

FITTING, STRAIGHT, 6MP-3/4 BARB

42

064189-001

LABEL, LIQUID WITHDRAWL

43

064421-000

DECAL, SWITCH FUELS

44

104393-002

FITTING, 3/16” BARBED TEE

46

011254-006

SCREW, HHC, 3/8-16 UNC X 3/4” LG

47

013919-012

HOSE CLAMP

NN = =N

18 0(LP-51) |REGULATOR, NOLFF MODEL J

19 0(LP-29) |FITTING, 90°, 6MP- 6FP

20 0(LP-61) |FITTING, 90°, 8MP - 5/8 HOSE BARB
21 0(LP-55) |CLAMP, 5/8 HOSE

22 0(LP-22) |FITTING, 90°, 8MP X 5/8 HOSE BARB
23 | 100228-003 | LPG FUEL MIXER

24 0(LP-56) |CLAMP, AIR CLEANER HOSES

25 0(LP-16) |HOSE 5/8 I.D. X 72 LG.

IR Y [ G o)) G I NCY DS I CY) [ I JUY IR () PGS R Y CY) [NFO) [ U [ NCY) (PR Y Y CY) (PG Y

NOTE: Items 2 through 30 included in Item 1 Dual
Fuel Kit (100228-000).

Page 96

Parts Manual




104488-000 Dual Fuel Installation Option 104051-001 AB62 Work Platform

FROM ROTARY COUPLING

ORI /A
N

\\ @"0?',‘,;\7 ;‘ ®
( LVATAN “ )

—

LEFT SIDE OPPOSITE

BOLT LOCATION DETAIL
RIGHT SICE SHOWN

41-3/4+1/8

- 4r124

@ TO REGULATOR IN
ENGINE MODLLE

&

ROUTE LPG HOSES THRU CPENING |/ .
IN SIOE OF AXLE AND THRU HOSE N
TYP. BOTH SIDES. .~ N
P

CLAMP (ITEM 47)

Parts Manual Page 97



104051-001 AB62 Work Platform

104047-010 AB62 Label Kit - Domestic Diesel

ABG6G2 Lahel Kit - Domestic Diesel
104047-010

ITEM | PART NUMBER
1 | 061205-002

DESCRIPTION
NAME PLATE

o
=1
=

ITEM  PART NUMBER DESCRIPTION

24

068979-000

CHOCK WHEELS

o
=
=<

065368-000

TACK

26

104562-000

LABEL-UPPER CONTROL BOX

066552-000

LABEL, WARNING EXPLOSIVE GAS

29

104330-000

LABEL, LOWER CONTROLS

LABEL, BATTERY LEVEL

30

066562-005

LABEL, TIRE PRESSURE

066555-001

LABEL, CAUTION DO NOT ADJUST

31

104429-000

LABEL, AB62 RT

2
5
6 | 005221-000
7
8

066556-000

LABEL, CAUTION DESCENDING PLATFORM

32

068632-000

LABEL, HOLD DOWN

9 | 066553-001

LABEL, PINCH POINT

33

068633-000

LABEL, READ & UNDERSTAND

10 | 060197-000

LABEL, HYDRAULIC FLUID

34

068635-000

LABEL, HARNESS POINT

11 | 027898-001

LABEL, DIESEL FUEL

35

068637-000

LABEL, ARROW YELLOW

13 | 010076-001

LABEL, ATTENTION

36

068637-001

LABEL, ARROW ORANGE

14 | 010076-000

MANUAL CASE

37

066553-004

LABEL, PINCH POINT

15 | 104044-001

USER MANUAL

38

066553-005

LABEL, PINCH POINT

16 | 060565-000

ANSI MANUAL

39

104430-000

LABEL, AB62

17 | 011248-004

LOCKNUT, 1/4-20 UNC HEX

40

062814-000

LABEL, INSERT PIN

18 | 011252-008

SCREW, 1/4-20 UNC HEX HD CAP X 1

41

100346-000

LABEL, WARNING SHEARING

19 | 062557-012

MAX LOAD 500 LBS / 225 Kg

42

061683-018

LABEL, UPRIGHT

20 | 104434-000

LABEL, 4WD

43

104433-000

LABEL, BOOM

21 | 068639-000

LABEL, POWER TO PLATFORM

44

104432-000

LABEL, LIFT

22 | 064444-000

LABEL, USA

45

061683-019

LABEL, UPRIGHT

23 | 066554-000

LABEL, BEFORE OPERATING

POCY (RS (G UGS U (NG (NG [P [ (Y IO [P [ NG IYJCY) [P (R PR ) [

46

061683-011

LABEL, UPRIGHT

el Rl Bl Rl ISR IR LGN I I NG N N N G I e B I G NS I I N

Page 98

Parts Manual




104051-001 AB62 Work Platform

104047-010 AB62 Label Kit - Domestic Diesel

FRONT

& REAR & REAR

FRONT

W\ /=
!AE‘\{:
o e

Page 99

Parts Manual



104051-001 AB62 Work Platform

104047-011 AB62 Label Kit - Domestic Gas

AB62 Label Kit - Domestic Gas
104047-011

ITEM | PART NUMBER
1 | 061205-002

DESCRIPTION
NAME PLATE

o
=1
=

ITEM  PART NUMBER DESCRIPTION

24

068979-000

CHOCK WHEELS

o
=
=<

065368-000

TACK

26

104562-001

LABEL-UPPER CONTROL BOX

066552-000

LABEL, WARNING EXPLOSIVE GAS

29

104330-001

LABEL, LOWER CONTROLS

LABEL, BATTERY LEVEL

30

066562-005

LABEL, TIRE PRESSURE

066555-001

LABEL, CAUTION DO NOT ADJUST

31

104429-000

LABEL, AB62 RT

2
5
6 | 005221-000
7
8

066556-000

LABEL, CAUTION DESCENDING PLATFORM

32

068632-000

LABEL, HOLD DOWN

9 | 066553-001

LABEL, PINCH POINT

33

068633-000

LABEL, READ & UNDERSTAND

10 | 060197-000

LABEL, HYDRAULIC FLUID

34

068635-000

LABEL, HARNESS POINT

12 | 064166-000

LABEL, GASOLINE-UNLEADED

35

068637-000

LABEL, ARROW YELLOW

13 | 010076-001

LABEL, ATTENTION

36

068637-001

LABEL, ARROW ORANGE

14 | 010076-000

MANUAL CASE

37

066553-004

LABEL, PINCH POINT

15 | 104044-001

USER MANUAL

38

066553-005

LABEL, PINCH POINT

16 | 060565-000

ANSI MANUAL

39

104430-000

LABEL, AB62

17 | 011248-004

LOCKNUT, 1/4-20 UNC HEX

40

062814-000

LABEL, INSERT PIN

18 | 011252-008

SCREW, 1/4-20 UNC HEX HD CAP X 1

41

100346-000

LABEL, WARNING SHEARING

19 | 062557-012

MAX LOAD 500 LBS / 225 Kg

42

061683-018

LABEL, UPRIGHT

20 | 104434-000

LABEL, 4WD

43

104433-000

LABEL, BOOM

21 | 068639-000

LABEL, POWER TO PLATFORM

44

104432-000

LABEL, LIFT

22 | 064444-000

LABEL, USA

45

061683-019

LABEL, UPRIGHT

23 | 066554-000

LABEL, BEFORE OPERATING

POCY (RS (G UGS U (NG (NG [P [ (Y [PPO) [P [ NG IJCY) [P (R PR ) (Y

46

061683-011

LABEL, UPRIGHT

=== I = NN OIS =|Ww

Page 100

Parts Manual




104047-011 AB62 Label Kit - Domestic Gas 104051-001 AB62 Work Platform

Parts Manual Page 101



104051-001 AB62 Work Platform 104047-011 AB62 Label Kit - Domestic Gas

NOTES:

Page 102 Parts Manual



UpRight

Call Toll Free in U.S.A.
1-800-926-LIFT



UpRight, Inc.

801 South Pine Street
Madera, California 93637

TEL: 559-662-3900

FAX: 559-673-6184

PARTS: 1-888-UR-PARTS
PARTS FAX: 1-800-669-9884

UpRight

Call Toll Free in U.S.A.
1-800-926-LIFT

P/N 104051-001
06-02

UpRight

Unit S1, Park West Industrial Park
Friel Avenue

Nangor Road

Dublin 12, Ireland

TEL: +353 1 620 9300
FAX: +353 1 620 9301



	Table of Contents
	AB62 Final Assembly Domestic Diesel
	104000-010 # 1 of 2

	AB62 Final Assembly Domestic Diesel
	104000-010 # 2 of 2

	AB62 Final Assembly Domestic Gas
	104001-010 # 1 of 2

	AB62 Final Assembly Domestic Gas
	104001-010 # 2 of 2

	Basic Assembly - Diesel
	104006-020

	Basic Assembly - Gas
	104006-021

	Chassis Assembly
	104007-010

	Turret Assembly
	104008-010

	Elevating Assembly
	104009-010

	Linkage Assembly
	104010-010

	Straight Boom Assembly
	104011-000

	Jib Assembly
	104012-010

	Platform Assembly, Six Foot
	102037-000

	Platform Assembly, Eight Foot
	102305-000

	Engine Module Assembly - Diesel
	104013-020 #1 of 2

	Engine Module Assembly - Diesel
	104013-020 #2 of 2

	AB62 Engine Module Assembly, Gas EFI
	104014-020 #1 of 2

	AB62 Engine Module Assembly, Gas EFI
	104014-020 #2 of 2

	Control Module Assembly, Diesel
	104021-010

	Control Module Assembly - Gas
	104022-010

	Cover Assembly
	104015-000

	Front Axle Assembly
	104016-010

	Brake Assembly
	100858-000

	Upper Control Box Assembly - AB62 Diesel
	104531-000 #1 of 3

	Upper Control Box Assembly - AB62 Diesel
	104531-000 #2 of 3

	Upper Control Box Assembly - Diesel
	104531-000 #3 of 3

	Upper Control Box Assembly - AB62 Gas
	104531-001 #1 of 3

	Upper Control Box Assembly - AB62 Gas
	104531-001 #2 of 3

	Upper Control Box Assembly - AB62 Gas
	104531-001 #3 of 3

	Lower Controller Assembly, Diesel
	104019-000 #1 of 2

	Lower Controller Assembly, Diesel
	104019-000 #2 of 2

	Lower Controller Assembly, Gas
	104020-000 #1 of 2

	Lower Controller Assembly, Gas
	104020-000 #2 of 2

	Fuel Tank Assembly
	104023-000

	Hydraulic Reservoir Assembly
	104025-010

	Rotary Manifold
	104026-000

	Pump, Lift Assembly
	104027-000

	Pump, Drive Assembly
	104029-001

	Cage Rotate Valve Block Assembly
	104034-001

	Valve Block Assembly - Brake, Axle Lock, 2-Speed
	104036-001

	Drive Block Assembly
	104529-000

	Manifold, Main
	104525-000

	Swing Drive Valve Block Assembly
	104528-000

	Riser Cylinder Assembly
	104037-002

	Extend Cylinder
	104038-001

	Boom Cylinder
	104039-001

	Jib Cylinder
	104040-001

	Level Cylinder
	104041-001

	Master Cylinder Assembly
	104042-001

	Control Cable
	104032-000

	Hose Kit
	104046-011 #1 of 3

	Hose Kit
	104046-011 #2 of 3

	Hose Kit
	104046-011 #3 of 3

	Tire/Wheel Assembly
	1104555-000

	Tire/Wheel Assembly
	104555-002 Polyfilled Option

	Motion Alarm Option
	104485-000

	Flashing Beacon, Option
	104486-000

	Generator Option, Diesel
	104487-000

	Generator Option, Gasoline
	104487-001#1

	Dual Fuel Installation Option
	104488-000

	AB62 Label Kit - Domestic Diesel
	104047-010

	AB62 Label Kit - Domestic Gas
	104047-011



